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TEST REPORT DECLARE

Applicant : | DC YunKe Networks Co.,Ltd.

Address 6F, building B, no.777, guanggu no.3 road, east lake high-tech
development zone, Wuhan China

Equipment under Test | : | Wall AP

Model No : | WL8200-WH2

Trade Mark : | DCN

Manufacturer : | DC YunKe Networks Co.,Ltd.

6F, building B, no.777, guanggu no.3 road, east lake high-tech

Address development zone, Wuhan China

Test Standard Used: FCC Rules and Regulations Part 15 Subpart E
Test procedure used: ANSI C63.10:2013, 789033 D02 General UNII Test Procedures New
Rules v02r01, 662911 D01 Multiple Transmitter Output vO2r01

We Declare:
The equipment described above is tested by Dongguan Dongdian Testing Service Co., Ltd and in

the configuration tested the equipment complied with the standards specified above. The test
results are contained in this test report and Dongguan Dongdian Testing Service Co., Ltd is

assumed of full responsibility for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance
with the requirement of the above FCC standards.

Report No: DDT-R18101003-1E5

Date of Receipt: |Oct. 17, 2018 Date of Test: |Oct. 17, 2018 ~ Dec. 25, 2018

Prepared By:

Ello Gzowg

Ella Gong/Engineer Damety HUZERIC Manager

Note: This report applies to above tested sample only. This report shall not be reproduced in

parts without written approval of Dongguan Dongdian Testing Service Co., Ltd.
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1. Summary of test results

The EUT have been tested according to the applicable standards as referenced below.

Description of Test Item Standard Results
6/26db Bandwidth FCC 15.407 (e) PASS
Maximum Conducted Output Power FCC 15.407 (a) PASS
Power Spectral Density FCC 15.407 (a) PASS
Frequency Stability Measurement FCC 15.407 (g) PASS
FCC 15.407 (a)
Emissions in restricted frequency bands FCC 15.209 PASS
FCC 15.205
FCC 15.407 (a)
Band Edge Compliance FCC 15.209 PASS
FCC 15.205
Power Line Conducted Emission FCC 15.207 PASS
Antenna requirement FCC 15.203 PASS
Dynamic Frequency Selection FCC 15.407 (h) N/A

N/A is an abbreviation for Not Applicable.
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2. General test information

2.1. Description of EUT

EUT* Name

J|Wall AP

Model Number

1 |WL8200-WH2

EUT function description |:

Please reference user manual of this device

Power supply

.|DC 48V from network switch POE port input
"|DC 48V from AC Adapter

Radio Technology

:|IEEE802.11n/a/ac

Operation frequency

.|IEEE 802.11n HT40: 5190MHz-5230MHz, 5755MHz-5795MHz
"|IEEE 802.11ac HT20: 5180MHz-5240MHz, 5745MHz-5825MHz

IEEE 802.11a: 5180MHz-5240MHz, 5745MHz-5825MHz
IEEE 802.11n HT20: 5180MHz-5240MHz, 5745MHz-5825MHz

IEEE 802.11ac HT40: 5190MHz-5230MHz, 5755MHz-5795MHz
IEEE 802.11ac HT80: 5210MHz, 5775MHz

Modulation

:|IEEE 802.11n: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11a: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ac: OFDM (256QAM, 64QAM, 16QAM, QPSK, BPSK)

Transmitter rate

J|IEEE 802.11n HT20: up to 150 Mbps, HT40: up to 300 Mbps
"|IEEE 802.11ac VHT20: up to 150 Mbps, VHT40: up to 300 Mbps

IEEE 802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps

VHTB80: up to 886.7 Mbps

Antenna 1: Internal antenna, maximum PK gain: 3 dBi
Antenna 2: Internal antenna, maximum PK gain: 3 dBi

Antenna Type :|The EUT incorporates a MIMO function. Physically, it provides two
completed transmitters and receivers(2T2R), two transmit signals are
completely uncorrelated, then, Direction gain=GANT

Sample Type :|Series production

Note: EUT is the ab. of equipment under test.

2.2. Accessories of EUT

Description of Manufacturer Model number Serial No. Other
Accessories
N/A N/A N/A N/A N/A

2.3. Assistant equipment used for test

As§|stant Manufacturer Model number EM.C SN
eguipment Compliance
Notebook DELL Latitude D610 FCC DOC 00045-534-136-300
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2.4. Block diagram of EUT configuration for test

AC mains

Notebook

EUT

EUT was connected to control provided by manufacturer which has a standard LAN PORT

connector connected to Notebook, and the Notebook will run a special test software “QRCT.EXE”

to control EUT work in Continuous Tx mode, and select test channel, wireless mode and data

rate.

Tested mode, channel, and data rate information

Mode Setting Tx Power | data rate (Mpbs) Channel Frequency
(see Note) (MH2z)
17 6 Low: CH36 5180
17 6 Middle: CH40 5200
17 6 High: CH48 5240
IEEE 802.11a 18 6 Low: CH149 5745
17 6 Middle: CH157 5785
17 6 High: CH165 5825
11 MCS 8 Low: CH36 5180
12 MCS 8 Middle: CH40 5200
12 MCS 8 High: CH48 5240
IEEE 802.11n HT20 13 MCS 8 Low: CH149 5745
13 MCS 8 Middle: CH157 5785
12 MCS 8 High: CH165 5825
11 MCS 8 Low: CH36 5190
11 MCS 8 High: CH44 5230
IEEE 802.11n HT40 11 MCS 8 Low: CH149 5755
12 MCS 8 High: CH157 5795
12 NSS1 MCS 8 Low: CH36 5180
12 NSS1MCS8 | Middle: CHA40 5200
12 NSS1 MCS 8 High: CH48 5240
IEEE 802.11ac VHT20 12 NSS1 MCS 8 Low: CH149 5745
13 NSS1MCS 8 | Middle: CH157 5785
13 NSS1 MCS 8 High: CH165 5825
12 NSS1 MCS 8 Low: CH36 5190
12 NSS1 MCS 8 High: CH44 5230
IEEE 802.11ac VHTA0 13 NSS1 MCS 8 Low: CH149 5755
13 NSS1 MCS 8 High: CH157 5795
11 NSS1 MCS 8 CH36 5210
IEEE 802.11ac VHT80
12 NSS1 MCS 8 CH149 5775

Note: According exploratory test, EUT will have maximum output power in those data rate, so
those data rate were used for all test.

2.5. Deviations of test standard

No Deviation.
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2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25C
Humidity range: 40-75%
Pressure range: 86-106kPa

2.7. Test laboratory
Dongguan Dongdian Testing Service Co., Ltd.

Add: No. 17, Zongbu Road 2, Songshan Lake Sci&Tech, Industry Park, Dongguan City,
Guangdong Province, China, 523808

Tel: +86-0769-89201699, http://www.dgddt.com, Email: ddt@dgddt.com

CNAS Accreditation No. L6451; A2LA Accreditation No. 3870.01

FCC Designation Number: CN1182; FCC Test Firm Registration Number: 540522
Industry Canada site registration number: 10288A-1

2.8. Measurement uncertainty

Test Item Uncertainty
Bandwidth 1.1%
Peak Output Power (Conducted)(Spectrum 0.86dB (10 MHz = f < 3.6GHz);
analyzer) 1.38dB (3.6GHz < f < 8GHz)
Peak Output Power (Conducted)(Power Sensor) 0.74dB

0.74dB (10 MHz < f < 3.6GHz);
1.38dB (3.6GHz < f < 8GHz)
6.7 x 108 (Antenna couple method)
5.5 x 10" (Conducted method)
0.86dB (10 MHz < f < 3.6GHz);

Power Spectral Density

Frequencies Stability

Conducted spurious emissions 1.40dB (3.6GHz < f < 8GHz)
1.66dB (8GHzs f < 22GHz)
Uncertainty for radio frequency (RBW<20kHz) 3x108
Temperature 0.4°7C
Humidity 2%
Uncertainty for Radiation Emission test 4.70 dB (Antenna Polarize: V)
(30MHz-1GHz) 4.84 dB (Antenna Polarize: H)
4.10dB (1-6GHz)
Uncertainty for Radiation Emission test 4.40dB (6GHz-18GHz)
(1GHz-40GHz) 3.54dB (18GHz-26GHz)
4.30dB (26GHz-40GHz)
Uncertainty for Power line conduction emission test 3.32dB (150kHz-30MH2z)

Note: This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.
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3. Equipment used during test

Equipment |Manufacturer |Model No. |Seria| No. |Last Cal. Cal. Interval
RF Connected Test (Tonscend RF Measurement System)
Spectrum analyzer R&S FSU26 200071 Oct. 12, 2018 |1 Year
Wideband Radio R&S CMW500  |117491 Jun. 29, 2018 |1 Year
Communication tester
Vector Signal Agilent E8267D  |US49060192 |Oct. 12, 2018 |1 Year
Generator
Vector Signal Agilent N5182A  |MY48180737 |Jun. 29, 2018 |1 Year
Generator
Power Sensor Agilent U2021XA |MY55150010 (Oct. 21, 2018 (1 Year
Power Sensor Agilent U2021XA [MY55150011 |Oct. 23, 2018 |1 Year
Ouyuan
DC Power Source  |S/ectronic ADC50-20 (990406 Oct. 12, 2018 |1 Year
technology co.,
LTD
Attenuator Mini-Circuits  |BW-S10W2 101109 Aug. 18, 2018(1 Year
RF Cable Micable C10-01-01-1{100309 Oct. 21, 2018 |1 Year
Temp&Humi ZHIXIANG  [FXCPISIS1ov170110-A |Oct. 21, 2018 |1 Year
Programmable OL
Test Software JS Tonscend |JS1120-3 ([Ver.2.7 N/A N/A
Radiation 1#chamber
EMI Test Receiver R&S ESU8 100316 Oct. 12, 2018 |1 Year
Spectrum analyzer  |Agilent E4447A MY50180031 |Jun. 29, 2018 |1 Year
Trilog Broadband | heck  [VULB9163 [9163-462  |Nov. 09, 20181 Year
Antenna
Active Loop antenna |Schwarzbeck [FMZB-1519 (1519-038 Oct. 20, 2018 |1 Year
Double Ridged Hom |0 o HF907 100276 Nov. 16, 20181 Year
Antenna
Broad Band Horn 1 ) arzbeck  |BBHA 9170 790 Oct. 25, 2018 |1 Year
Antenna
Pre-amplifier TERA-MW '(IEEA-OMO 101303 Oct. 12, 2018 |1 Year
CP-X2+ W11.03+
RF Cable HUBSER CP-X1 W12.02 Oct. 21, 2018 |1 Year
SMAJ-SMA [17070133+17
RF Cable N/A J1M+ 11M l070131 Nov. 08, 2018|1 Year
MI Cable HUBSER 310'01'01'1 1091629 Oct. 21, 2018 |1 Year
Test software Audix E3 V 6.11111b N/A N/A
Power Line Conducted Emissions Test
Test Receiver R&S ESUS8 100316 Oct. 12, 2018 |1 Year
LISN 1 R&S ENV216 101109 Oct. 12, 2018 |1 Year
LISN 2 R&S ESH2-75 100309 Oct. 12, 2018 |1 Year
Pulse Limiter R&S ESH3-72 101242 Oct. 12, 2018 |1 Year
CE Cable 1 HUBSER ESU8/RF2 (W10.01 Oct. 12, 2018 |1 Year
Test software Audix E3 V 6.11111b N/A N/A
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4. 6/26dB Bandwidth

4.1. Block diagram of test setup

EUT
(" Contral Cantrol Tonscent RF Measurement
Computer ) *| portes I System
) port(s) (Spectrun/SG / RF auto
sP:::er; . P:D"’:’ control unit)
TEMPERATURE CABINET
Table
4.2. Limits
FCC Partl5, Subpart E
. Frequency Range
Test ltem Limit (MH2)
Bandwidth 26 dB Bandwidth 5150-5250
Minimum 500kHz 6dB Bandwidth 5725-5850

4.3. Test Procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

Center Frequency

The centre frequency of the channel under test

Detector Peak
RBW For 6dB Bandwidth: RBW:190kHz o '
For 26dB Bandwidth: approximately 1% of the emission bandwidth.
VBW For 6dB Bandwid_th: VBW=300kHz
For 26dB Bandwidth: >3RBW
Trace Max hold
Sweep Auto couple

(2) Allow the trace to stabilize, measure the maximum width of the emission that is constrained

by the frequencies associated with the two outermost amplitude points (upper and lower

frequencies) that are attenuated by 26 dB or 6dB relative to the maximum level measured in
the fundamental emission.
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4.4. Test Result

Test Mode Antenna Tes;l\%:g]nnel EBW[MHZ] Limit [MHz] | Verdict
11A ANT1 5180 22.400 PASS
11A ANT1 5200 21.850 - PASS
11A ANT1 5240 21.800 --= PASS

11IN20MIMO ANT1 5180 23.050 -=- PASS
11N20MIMO ANT2 5180 22.800 PASS
11IN20MIMO ANT1 5200 22.700 - PASS
11N20MIMO ANT2 5200 22.500 PASS
11IN20MIMO ANT1 5240 23.150 -=- PASS
11N20MIMO ANT2 5240 22.600 PASS
11N40MIMO ANT1 5190 46.000 --- PASS
11N40MIMO ANT2 5190 45.700 --= PASS
11N40MIMO ANT1 5230 45.400 -=- PASS
11N40MIMO ANT2 5230 45.700 PASS
11AC20MIMO ANT1 5180 23.550 --- PASS
11AC20MIMO ANT2 5180 23.500 --- PASS
11AC20MIMO ANT1 5200 23.100 - PASS
11AC20MIMO ANT2 5200 22.850 PASS
11AC20MIMO ANT1 5240 21.950 - PASS
11AC20MIMO ANT2 5240 22.200 --- PASS
11AC40MIMO ANT1 5190 46.500 - PASS
11AC40MIMO ANT2 5190 46.200 --- PASS
11AC40MIMO ANT1 5230 45.600 --- PASS
11AC40MIMO ANT2 5230 46.600 - PASS
11AC80MIMO ANT1 5210 96.400 - PASS
11AC80MIMO ANT2 5210 90.200 PASS

Test Mode Antenna Testh;:nj]n 1 EBW[MHZ] Limit [MHz] | Verdict
11A ANT1 5745 16.400 0.5 PASS
11A ANT1 5785 16.400 0.5 PASS
11A ANT1 5825 16.150 0.5 PASS

11IN20MIMO ANT1 5745 17.700 0.5 PASS

11N20MIMO ANT2 5745 17.250 0.5 PASS
11IN20MIMO ANT1 5785 17.750 0.5 PASS
11IN20MIMO ANT2 5785 17.650 0.5 PASS
11IN20MIMO ANT1 5825 17.700 0.5 PASS
11N20MIMO ANT2 5825 17.700 0.5 PASS
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11N40MIMO ANT1 5755 36.300 0.5 PASS

11N40OMIMO ANT2 5755 36.000 0.5 PASS

11N40OMIMO ANT1 5795 35.800 0.5 PASS

11N40MIMO ANT2 5795 35.800 0.5 PASS
11AC20MIMO ANT1 5745 17.800 0.5 PASS
11AC20MIMO ANT2 5745 16.400 0.5 PASS
11AC20MIMO ANT1 5785 17.700 0.5 PASS
11AC20MIMO ANT2 5785 17.800 0.5 PASS
11AC20MIMO ANT1 5825 17.700 0.5 PASS
11AC20MIMO ANT2 5825 17.800 0.5 PASS
11AC40MIMO ANT1 5755 36.500 0.5 PASS
11AC40MIMO ANT2 5755 35.900 0.5 PASS
11AC40MIMO ANT1 5795 35.600 0.5 PASS
11AC40MIMO ANT2 5795 36.500 0.5 PASS
11AC80MIMO ANT1 5775 74.800 0.5 PASS
11AC80MIMO ANT2 5775 70.400 0.5 PASS

4.5. Original test data

11A_ANT1_ 5180

® * RBW 300 kHz
“VBW 1 MH=

Re £ 30 dBm * Attt 35 as SWT 20 m

M
)

g
’
2

—-10
51 18.az as
- 20

Center 5.18 GHz 5 MH=z/

Date: 16.NOV.2018 12:41:20

Span 50 MHz

11A_ANT1_5200
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%

4[°
iy
g %

Date:

* RBW 300 kH= Delta 3 [ri 1
* VBW 1 MH= 2.14 d4aB
Re £ 30 dBm * Attt 35 dB SWT 20 ms 21 .850000000 MH=
30 Offget 5 dqB oBw 16.650004000 MH=z
Markegrx 1 [ri 1
n R r— s
s.188704000 en=
Markegr 2 [ri 1
- .
-
,ngsaw.ﬁ\ i o cosecdooo oo
~Alivofey
i‘v Temp |1 [T1 omw)
o M
5.19170¢000 cn=
Temp |2 [T1 ow)
1o G.z24 dBm
] 5 s.20835¢000 =
D1 —17.%34 am
. I i
%% -
=2 oeyed %
- o
- oo
- co
7o

Center 5.2 GHz

16.NOV.2018 12:43:28

5 MH=z/ Span 50 MH=z

11A ANT1_ 5240

<R
iy
g %

Date:

* RBW 300 kH=z Delta 3 [ra
“vBw 1 M= 5. 05 ab
Re £ 30 dBm ~ Attt 35 4dB SWT 20 ms 21 .800000000 MH=
30 Offget 5 B oOBW 1Y6.65000¢000 MH=
Markgdr 1 [ri 1
.62 apm
| =
s.22865d000 cH-
Markgdr 2 [ri 1
L.
v
Jwvympﬁxgqmgﬁ§”¢ s.za305¢000 cn
il - Temp |1 [T1 OHW]
- o ———
5.23170d000 Gz
remp |2 [T1 owi
[-—10 1.30 4dBm
&, 5.24835¢Q000 GH=z
1 —18.]s55 aop
—— + B
wﬂﬁ\ﬁhﬁqqﬁ@qﬁﬁk apm
S
-0
- o
—70

cCenter 5.24 GH=z

16.NOV.2018 12:45:11

5 MH=z/ Span 50 MH=z

11N20MIMO_ANT1 5180
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é; * RBW 300 kH= Delta 3 [ra
* VBW 1 MH= .47 dB
Re £ 30 dBm * Attt 35 dB SWT 20 ms .050000000 MH=
30 Offdet 5 de oBwW J8.100004000 MH=z
Markegrx 1 [ri 1
1d oo anc|mEe
-2
5.1 S GHz
1 Px Markegr
vIEw] .
.
LV
5.183754000 GH:
r¢ﬁ¢ﬁﬂ&“v’§&% aﬁ¢“Lﬂ Temp [1 [T1 ofwi
1
-o - ——
5.170954000 GH:
Temp 2 (T1 ofw]
1o [ n 37 dbBr
%*& 3 054000 GHz
1 4
— o ) EPETS, 4
3pB
=0
M‘!‘"@ g
o
- o
—70
Center 5.18 GH=z 5 MH=z/ Span 50 MH=z

Date: 16.NOV.2018 14:23:04

11N20MIMO_ANT2_5180

* RBW 300 kH= Delta 3 [ri
@ “vBW 1 M=z 0.18 a=
Re £ 30 dBm ~ Attt 35 4dB SWT 20 ms 2.800000000 MH=
30 Offfet 5 B oBwW Y8 .00000¢Q0O000 MH=
Marlkegr 1 [T1 1
>4. 44 amm
| =
s.16865d000 cn=
1 PX Markdgr 2 1
=
- _
i
s.18510d000 cu=
MM@W Tomp |1 [T1 owi
.
5.17105dc00 cu=
Temp |2 [T1 onwi
Y =
s.18505d000 cm=
\(‘44"‘ .

T
- - 60
-70
Center 5.18 GH= 5 MH=z/ Span 50 MH=z

Date: 16.NOV.2018 14:36:00

11N20MIMO_ANT1_5200
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%

4[°
iy
g %

Date:

* RBW 300 kH= Delta 3 [ri 1
* VBW 1 MH= 0.40 dadB
Re £ 30 dBm * Attt 35 dB SWT 20 ms 22.700000000 MH=
30 Offget 5 B OoOBW 18 .05000¢000 MH=
Markegrx 1 [ri 1
- 24 61 asm
5.18865¢000 Gn=
Markegr 2 [ri 1
- .
5.20120d4000 GH:
W GA&VI Temp [1 [(T1 ofwi
5.191004000 Gh=
Temp |2 [Tl ofw)

.209205

70 dbBm

qooo cH=z

—-50
- - 60
-70
Center 5.2 GH=z 5 MH=z/ Span 50 MH=z

16.NOV.2018 14:24:10

11N20MIMO_ANT2_5200

<R
iy
g %

Date:

* RBW 300 kH=z Delta 3 [ri
VW 1 M=
Re £ 30 dBm *ACC 35 dB SWT 20 ms 22.500000000 MH=z
30 Off$et 5 B oBw 18.05000¢000 MH=z
Markgr 1 [ri 1
. d . o7 arc|mEa
Markdgqr 2 [ri 1
=
3 5.20495¢000 GH s
MM remp [1 71 orfws
rome [z rr1 ofw
‘ .46 dbBm
|
som

- - 60
-70
Center 5.2 GH=z 5 MH=z/ Span 50 MH=z

16.NOV.2018 14:37:08

11N20MIMO_ANT1_5240
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

%

* RBW 300 kHz Delta 3 [T1
* VBW 1 MHz .
dBm * Attt 35 dB SWT 20 ms 23.150000000

8 de

Re £ 30 MH =z
30 Offget 5 B oBW 1Y8.10000¢000 MH=
Markegrx 1 [ri 1
i 9 D
s.22850d000 cn=
SN Markdgr 2 [T1|]
Vr=w .
- -
VT
s.24375d000 cn-
UMHM«, w«&fu“ Temp |1 [T1 ofwi
s.23095d000 cH=
Temp |2 tT1 ofw
‘x .92 dBm
\ 5.24905d000 Gz
o8
- 5o
- co
—70
Center 5.24 GH=z 5 MH=z/ Span 50 MH=z
Date: 16.NOV.2018 14:27:09
* RBW 300 kH= Delta 3 [ri
é; L UBW 1 MHz 0.72 am
Re £ 30 dBm ~ Attt 35 4dB SWT 20 ms 22.600000000 MH=
30 Offget 5 B oBwW 1 .10000¢000 MH=
Markdgr 1 [ri 1
. B D
S 000 cH=
1 exf Marikdr - )
Vr=w N
=
VL
s.24510d000 cn
paJﬁﬂk‘\ﬁhﬂﬁQ‘k&g@ﬁﬁidﬁdf Temp [1 [T1 oHwi
— O 3 — U TTSTIT
s.23095d000 GH=
Temp |2 tT1 ofw
1o ! ﬁ .45 abm
f 5.249205¢000 GH=z
! ‘,
— FETIN SR
ﬁ.‘&“ .
——30 I

Date:

——-s50
&0
-70

center

5.24 GH= 5 MH=z/ sSpan 50

16.NOV.2018 14:42:09

MHz

11N40MIMO_ANT1 5190
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Dongguan Dongdian Testing Service Co., Ltd Report No.: DDT-R18101003-1E5

®_ + RBW 1 MHz Delta 3 [T1 ]
* VBW 3 MH= 0.57 dB

Re £ 30 dBm ~Att 35 dB SWT 20 ms 46.000000000 MHz

o
w

30 Offget oBwW 7.10000¢000 MH=z
Markdr 1 [T1 |1

- 1410 aex|mEe

5.167404000 GHz
T = Markdgr 2 [T1 []
~IEw]
LT
5.18620¢000 GHz
Temp |1 [T1 OHwW]
5.17140¢000 GH=

Temp |2 [T1 ofw]

1 o5 aBnm
3 5.20850¢000 GH=z
W{L -

——50
-0
-70
Center 5.19 GH=z 10 MH=/ Span 100 MH=z

Date: 19.NOV.2018 07:02:02

11N40MIMO_ANT2_5190

® + RBW 1 MHz Delta 3 [T1 ]
«VBW 3 MHZ 0.25 as

Ref 30 dBm Attt 35 dB SWT 20 ms 45.700000000 MHz
30 Offget 5 iz oBwW 7.10000¢000 MH=z
Markdr 1 [T1 []

- 1d.c0 ano|EEN

167404000 GHz

]

Markgr 2 [ri 1
- Temp (1 [T1 oBw]

B i % GE
. d.28 d4dBm

R

<R
s
b

——-s50
&0
-70
Center 5.19 GH=z 10 MH=z/ Span 100 MH=z

Date: 19.NOV.2018 07:09:08

11N40MIMO_ANT1_ 5230
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

%

4[°
iy
g %

Date:

* RBW 1 MH=z Delta 3 [ra
* VBW 3 MH= .78 dB
Re £ 30 dBm * Attt 35 dB SWT 20 ms 45.400000000 MH=
30 Offget 5 B oBwW .00000¢000 MH=
Ma r k4 1 [ri 1
- 1d .05 apn
207504000 Gn=
. Markdr 2 [T1 |1
-
iﬂ@;"hkngmvﬁﬁﬁﬁuQ~hpqh .22600d000 GH:
g E Temp [Tl ofw]
o - ——
Temp [r1 ofwi
1o ¢ .07 4dBm
. .248504000 Gh=
51 —16. 28 de, -
SHPYS
ays
S
SHpS
—70

Center 5.23 GH=z

19.NOV.2018 07:04:38

10 MH=/

span 100 MH=z

11N40MIMO_ANT2_5230

<R
iy
g %

Date:

* RBW 1 MH= Delta 3 [ri
ot e e
Re £ 30 4dBm ~ At t 35 4dae SWT 20 ms 45.700000000 MH=
30 Offfet 5 B oBW .00000¢000 MH=
Ma r ke 1 [T1 1
- 1d.2e apn|EN
Erpen
Marlkgr 1
— 1 2
.
[ P—
J#”““f‘“*“““’“““\#“‘““E‘”““”""ﬁ SR (RO
L, —
R
SN A
——10 .79 dBm
DT F
>1 —18. 66 dB; n
—
-

——-s50
&0
-70

Ccenter 5.23 GH=z

19.NOV.2018 07:10:13

10 MH=z/

span 100 MH=z

11AC20MIMO_ANT1_5180
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

®_ * REW 300 kHz Delta 3 [T1 ]
* VBW 1 MH= 0.83 dB
Re £ 30 dBm * Attt 35 dB SWT 20 ms .550000000 MH=
so offfetr s de oBw Je.20000d000 MH=-
Markegrx 1 [ri 1
n I S
s.16790d000 GH=z
T = Markdgr 2 [T1 []
vi=w . .
==
LT
5.17505¢000 GH:=
M . Temp |1 [T1 ofwi
-o - —
5.17085¢000 GH=z
Temp |2 [T1 ofwi
1o P ﬁ 1-66 dem
3 5054000 GH=
, 3
38
-—so
W .
-—so
-—co
—70
Center 5.18 GH=z 5 MH=z/ Span 50 MH=z
Date: 16.NOV.2018 14:56:05
® + RBW 300 KkHz Delta 3 [T1
«VBW 1 MH=z .70 am
Re £ 30 dBm ~ Attt 35 4dB SWT 20 ms 3.500000000 MH=
S0 Offfet s e oBw J8.35000d000 mm=
Markgdr 1 [ri 1
n d 20 ane |
s.16865000 GH=z
1_ex] Markds 2 ]
vi=w .
. _
TvE
s.18775¢000 GH
P Temp 1 [T1 ofwi
- o - - -
- 5.17090Q000 GH=
Temp 2 [T1 oBwi
q 51 aBn
g
"‘Hﬁ"‘ .
-—so
- so
—70
Center 5.18 GH=z 5 MH=z/ Span 50 MH=z
Date: 16.NOV.2018 15:11:20

11AC20MIMO_ANT1_5200
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

®. * RBW 300 kHz Delta 3 [T1 1]
* VBW 1 MHz 0.22 ae
Re £ 30 dBm ~Att 35 ae SWT 20 ms .100000000 MH=z
30 Offget SR = oBw 18.05000¢000 MH=z
Markdr 1 [T1 |1
55 dpm
| =
s GH=z
B Marlkd
~IEw] §
- >
LT
5 )205¢000 GH:=
Temp |1 [T1 OHwW]
o e
o T - T
5.19110¢000 GHz
Temp |2 [T1 oHw]
TS56 dbBm
!E%‘ -

AL e o

——50

-0

-70

Center 5.2 GH=z 5 MH=z/

Date: 16.NOV.2018 14:58:30

Span 50 MH=z

11AC20MIMO_ANTZ2_5200

* REW

* VBW 1

300 kH=z

MHz

Delta 3 [T1

0.72 dB

Re £ 30 dBm ~ Attt 35 4dB SWT 20 ms 850000000 MH=
30 offfet 5 &b oBW 1 000do00 mMH=Z
Markgdr 1 [ri 1
n L80 an|EN
s sqdooo GH=z
1 ey Markdr 2 ]
vrew
-1 —
Tvr.
5.19625¢000 cH=
“&Aﬁﬁﬁﬂ“ “J‘!'ﬂﬁ“‘ﬁdﬁu¢d Temp |1 [T1 oFwW]
. LR*!& T2
— O / - TTSTIT
5.19110¢4000 GH=
Temp |2 [T1 ofw]
--10 5z aBm
5.20890d000 GH:
5
3pB
=0
LI A
-—-so
--so
—70
Center 5.2 GH=z 5 MH=z/ Span 50 MH=z
Date: 16.NOV.2018 15:12:26

11AC20MIMO_ANT1_5240
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

%

* RBW 300 kHz Delta 3 [T1 ]
* VBW 1 MH=z 0.63 dB
Re £ 30 dBm ~Att 35 dB SWT 20 ms 21.950000000 MH=z
30 Offget 5 e oBw 17.85000d000 MH=z

Markdr 1 [T1 |1

19.60 dem

000 GHz

1 = Markegr : 1
~IEw] §
-1
LT
5.236504000 GHz
faﬂﬁidu ffqﬂthl LE Temp [1 [T1 ofw]
o
o &7 - T
5.23095¢000 GHz
Temp |2 [T1 ofw]
1o .08 dbm
*g} 5.24880¢000 GHz
=0 1 19 ‘I;{‘;u“
--30
% F
--so
--co
-70
Center 5.24 GH=z 5 MHz/ Span 50 MHz
Date: 16.NOV.2018 15:00:44
é; + RBW 300 kHz Delta 3 [T1
+~ VBW 1 MHz 1.18 dB
Ref 30 dBm ~Att 35 ae SWT 20 ms 22.200000000 MHz
30 Offfet 5 4B oBw 17.80000¢000 MH=z
Markdr 1 [T1 |1
>d .72 dapm
| =
5.228654000 GHz
1K Markdgqr 1
VIEw] < §
-1
VL
5.23625¢000 GHz
Ak’dﬂﬁ F‘h&n«quL . Temp |1 [T1 OHwW]
o b - T
5.23105¢000 GHz
Temp |2 [T1 ofw]
. x 1-21 aem
5.24885¢000 GHz
T 1 —1o.k21 g
3pB
--30
a
--so
--co
-70
Center 5.24 GHz 5 MH=zZ/ Span 50 MHz
Date: 16.NOV.2018 15:14:13

11AC40MIMO_ANT1_5190
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

%

* REW 1 MHz

* VBW 3 MHz

Delt

0.96 dB

Re f 30 dBm * Attt 35 dB SWT 20 ms 46 .500000000 MH=
30 Offget 5 dqB oBwW 7.200004000 MHz
Markegrx 1 [ri 1
>4 .21 dem
. [~ |
5.166804000 GH=
SN Markdgr 2 [T1|]
vrew
LT
5.19430d000 GH:
Temp [1 [T1 ofw]
5.171404000 GH=
Temp [r1 ofw]
3-o0z aBm
5.208604000 GH=
--so
--so
—70
Center 5.19 GH= 10 MH=z/ Span 100 MH=
Date: 19.NOV.2018 07:14:33
* RBW 1 MH= Delta 3 [ra
é; “ VBW 3 MHz .29 am
Re £ 30 dBm ~ Attt 35 4dB SWT 20 ms 46 .200000000 MH=
30 Offget 5 B oBwW 7.60000¢000 MH=z
Markgdr 1 [ri 1
- 14,40 apn|EN
167204000 GH=
EEN ) Markgr 2 [T1 ]
vrew >
-1
Tvr.
M s.19290¢4000 GH
f b M\w Temp |1 [T1 ofw)
- o - T
5.17120¢000 GH=
Temp [r1 ofwi
1o .72 dBm
5.20880¢000 GH=
N
51 —18.¢87 a
)
‘{u’ ’w‘t -
——30 i
+ L
-—-so
--so
—70
Center 5.19 GH= 10 MH=z=/ Span 100 MH=
Date: 19.NOV.2018 07:27:13

11AC40MIMO_ANT1_5230
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Dongguan Dongdian Testing Service Co., Ltd Report No.: DDT-R18101003-1E5

®_ + RBW 1 MHzZ Delta 3 [T1 ]
* VBW 3 MH= 0.49 dB

Re £ 30 dBm * Attt 35 dB SWT 20 ms 45 .600000000 MH=
30 Offget 5 B oBwW 7.40000¢000 MH=z
Markegrx 1 [ri 1
od . se apm|EEN
5.207504000 GHz=
SN Markdgr 2 [T1|]
~vrEw . .
=
VL
5.225604000 GH=
fhﬁﬂ*mb X Temp [1 1<
5.211404000 GH=
Temp 2 [T1 ofw]
1o .64 dBm
5.24880¢000 GHz
I 1 1o 3
308
-—so
&
--so
-—co
—70
Center 5.23 GH= 10 MH=z=/ Span 100 MH=

Date: 19.NOV.2018 07:18:35

11AC40MIMO_ANT2_5230

® + RBW 1 MHz Delta 3 [T1 ]
«VBW 3 MHZ 0.01 as

Re £ 30 dBm *ACC 35 dB SWT 20 ms 46.600000000 MH=z
30 Offget 5 4B oBw 7.80000¢4000 MHz
Markgr 1 [ri 1
14.01 aec|iEN
5.206404000 GHz
EL R N Markdr 2 [T1|]
VIEw] : 1 i
-1
VL
5.: 000 GH=z
£ = Temp |1 w1
A Temp |2 [T1 ofw]
1o .21 dBm
! 5.24890¢000 GH=z
51 16.poe aff
-0
——s0
-70
Center 5.23 GH= 10 MH=z=/ Span 100 MH=

Date: 19.NOV.2018 07:30:08

11AC80MIMO_ANT1_5210
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Dongguan Dongdian Testing Service Co., Ltd Report No.: DDT-R18101003-1E5

é; * RBW 3 MHz Delta 3 [T1

* VBW 10 MHz 3.15 AB

Re £ 30 dBm ~Att 35 dB SWT 20 ms ©96.400000000 MHz

30 Offget

o
w

oBwW 49.200004000 MH=z
Markdr 1 [T1 |1

- 14 .00 aen|mEe

5.16360¢4000 GHz=
T = Markdgr 2 [T1 []
~vrEw o i . .
=
VL
f‘! ﬂk‘“ 5.237404000 GHz=
pal
Temp |1 [T1 ofw]

[ ¥ r 1

VEJ 4. 65 aBm

ST oA56 T THZ

——ao0
——50
-0
-70
Center 5.21 GH=z 20 MH=Z/ Span 200 MH=z

Date: 19.NOV.2018 07:34:37

11AC80MIMO_ANT2_5210

® * RBW 3 MHz Delta 3 [T1
* VBW

10 MH=z 0.01 dB
Ref 30 dBm ~ Attt 35 4ae SWT 20 ms 90.200000000 MH=z
30 Offget 5 4B oBwW 7.00000¢000 MH=z
Markdr 1 [T1|]
. 14.27 aen|EN
5.16440¢000 GH=z
EL R Markdr 2 [T1|]
v rEw]

X S
VL
| 5.22100¢4000 GH=z
Temp |1 [T1 OHw]

¢

5.17140¢4000 GH=z

Temp |2 [T1 OHw]

13 dbBm

——-s50

&0

-70

Center 5.21 GH=z 20 MH=z/ Span 200 MH=z

Date: 19.NOV.2018 07:37:45

11A_ANT1 5745
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Dongguan Dongdian Testing Service Co., Ltd Report No.: DDT-R18101003-1E5

®_ * RBW 100 kHz Delta 3 [T1 1
* VBW 300 kHz 0.44a ae

Re f 25 dBm * Attt 25 d4de SWT 20 ms 16.400000000 MH=
Offget 5 B OBW 1UY6.40000¢000 MH=
—2c TT T o] T T TTT T
.10 aenx||IEN
5.73680¢000 GHz
iz T > Markegr 2 [T1
v rEw] 4.95 aBm
VL
- 5.74375¢000 GH=
= ST —1.0%2 dbom — Terms [T TTT < T
.10 aBm
5.736804000 GHz
Temp |2 [T1 oHw]
3.66 daBm
——20 f S S =
—=o Jé k 3DB

——co
——7¢
Center 5.745 GH=z 5 MH=z/ Span 50 MH=z

Date: 16.NOV.2018 12:49:51

11A ANT1_5785

® +“ RBW 100 kHz Delta 3 [T1 ]
* VBW 300 kHz 1.42 am

Re £ 25 dBPm *ACC 25 d4de SWT 20 ms 16.400000000 MH=z
Offget 5 B oBw J6.45000¢Q000 MH=
-2 TR T T TT T
a1 aso |[IEN
5.776804000 GHz
EL R > Markgdr =2 L[TL ]
\VZCEI| .89 dBm
VL
5.78375¢000 GHz
= o —
53 T-1]1 abBm Terms [T TT1
13 aBm
5.776754000 GHz
Temp |2 (T2
.82 dBn
3pB
--so
-—70
Center 5.785 GH=z 5 MH=z/ Span 50 MH=

Date: 16.NOV.2018 12:51:44

11A ANT1_5825

Page 26 of 170



Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

®. * RBW 100 kHz Delta 3 [T1 1

* VBW 300 kHz 0.13 ae
Re £ 25 dBm ~Att 25 ae SWT 20 ms 16.150000000 MHz
offfet 5 4B oBw 16.35000¢000 MH=z

-=c T T T T[T
57 dBm
s 16804000 GHz

iz T e TTL ]
VTEwW) 4.90 aeBm
5.818704000 GH=

T [TT ofwl
57 dBm
5.816804000 GHz

v 1

[T1 OF

> daBm

W“*’W

3B

Center 5.825 GH=z 5 MHZ/ Span 50 MH=z
Date: 16.NOV.2018 12:53:26
® + RBW 100 kHz Delta 3 [T1
4 VBW 300 kH=z as
Ref 25 dBm ~atec 25 ame SWT 20 ms 17.700000000 MHz
offdet 5 &b oBw 17.700004000 MH=z
= TR T—TTTT T
e ano |
5.73615¢000 GHz
EEEC R Markdr =2 [(TL ][]
[VEER > 33 aBm
Tvr.
-
P B Temp |1 [T1 oBw]
D1 3. 6F3 aBm —f
16 abBm
5.736154000 cHz
--10
Temp 2 [T1 oBw]
4.31 aem
20 g \
——30 WM“V“ 3pB
e W o
- _oc
-—70
Center 5.745 GH=z 5 MHZ/ Span 50 MH=z

Date: 16.NOV.2018 14:30:22

11N20MIMO_ANT2_5745
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

®_ * RBW 100 kHz Delta 3 [T1 1
* VBW 300 kHz o.s8 dB
Re £ 25 dBm ~Att 25 ae SWT 20 ms 17.250000000 MHz
offfet 5 4B orw 17.70000¢000 MH=z
-2 T T T
¢.75 asm|EM
5.73615¢000 GHz
iz T Markdr =2 [TL1 ]
= 4.32 aBm
2 LT
5.747504000 GH=
. Y
B 5 Temp |1 [T1 OHWI
D1 5.6p8 aBm — - —
5.736154000 GHz
--10
Temp |2 [T1 oHw]
.79 dBm
- e
3pB
--co
-—7c
Center 5.745 GHz 5 MHz/ Span S50 MH=z
Date: 16.NOV.2018 14:49:42

11N20MIMO_ANT1_5785

* RBW 100 kHz Delta 3 [T1

* VBW 300 kHz 0.62 ae
Re £ 25 dBPm *ACC 25 d4de SWT 20 ms 17.750000000 MH=z
Offget 5 B oBw y7.70000¢000 MH=
-2 TR T T TT T
¢.07 aBm|IEM
5.776104000 GHz
EEEC R Markdr 2 [TL |71
\VZCEI| Qq.74 4ABm
- LVL
v 5.786304000 GHz
-
f ”ﬁ & g Temp (1 [T1 OHW]
1 -5.2%9 dBm — -
--10
Temp |2 [T1 ofw]
4.45 aem
“'\‘q 3pB
- —oc
-—70
Center 5.785 GH=z 5 MH=z/ Span 50 MH=
Date: 16.NOV.2018 14:31:37

11N20MIMO_ANT2_5785
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Dongguan Dongdian Testing Service Co., Ltd Report No.: DDT-R18101003-1E5

®_ * RBW 100 kHz Delta 3 [T1 1
* VBW 300 kHz 0.12 daB

Re £ 25 dBm * Attt 25 d4de SWT 20 ms 17.650000000 MH=
Offget 5 B oBw §7.70000Q000 MH=
[—2¢ TT T o] T T TTT T
¢.36 aBm|EM
5.77615¢000 GHz
ke T Markdr =2 [TL1 ]

4[°
y
b

d.06 daBm

VI
5.787504000 GHz
Temp |1 [T1 ofw]
16 anm
5.776154000 cHz
Temp |2 [T1 ofw]
.33 aBm
spB

——co
——7¢
Center 5.785 GH=z 5 MH=z/ Span 50 MH=z

Date: 16.NOV.2018 14:51:56

11N20MIMO_ANT1_5825

® +“ RBW 100 kHz Delta 3 [T1 ]
* VBW 300 kHz 0.43 ae

Ref 25 dBm Attt 25 Ae SWT 20 ms 17.700000000 MH=z
Offfet 5 diB oBw 17.700004000 MH=z
= TR T T T T T

L1 apm|EM

5.81615¢000 GH=z

]
T
v

Markgr =2 [TZL |1

<R
s
b

. .02 aBm
TV
I 5.81875¢000 GH=

et 1 T2 Temp |1 [(T1 ofw)

D1 3.976 dABm —
- e "‘T 51 abBm
5.816153000 cHz
——10
Temp (2 [T1 Ofw]
4.34 aBm
L o F _\ - - ;
Iy N,
“Gﬁ? 3pB
et

&
70
Center 5.825 GHz 5 MH=z/ Span 50 MH=z

Date: 16.NOV.2018 14:32:45

11N20MIMO_ANT2_5825
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

®. * RBW 100 kHz Delta 3 [T1
* VBW 300 kH= .05 de
Re £ 25 4dBm * Attt 25 d4dB SWT 20 ms 17.700000000 MH=
Offfget 5 B oBwW 17.70000¢000 MH=z
—2c TTer T T T T T
L00 aBm|EM
5.81615¢d000 Gz
1 T e Markdr =2 L[TL |1
BRI q.26 4dBm
> -
5.826304000 Gz
S h 4
Temm [T [T1 ofws
D1 —5.7 4 dBm —f = o
5.e1615¢000 arz
-0
Temp |2 [T1 S ]
05 amBm
I i ‘ig
- o M‘( 38
o oy
- o
-
Center 5.825 GH= 5 MH=z/ Span 50 MH=
Date: 16.NOV.2018 14:52:59
- RBW 100 kH= Delta 3 [ri
@ “vBW 300 kH=z Laa am
Re £ 25 dBm ~ Attt 25 d4de SWT 20 ms 36.300000000 MH=
Offfet 5 B oBW 6.10000Q000 MH=
— = = g = b TT T T
1d.a8 apm|EM
5.73670d000 Gz
1 PK] — 1 Markdr 2 [T1 1
ZEEEEY) .37 dBm
) _—
2 5.74cC 000 GH=z
-
Temp |1 [T1 ofws
51 —7.3%4 aBm L
= 7sco0dooo oz
. L T
Temp |2 [T1 OHW]
L03 apm
[ f \{
=0 m{d‘ 3pB
L f
#ﬁ@* : A
- o
—
Center 5.755 GH=z= 10 MH=/ Span 100 MH=

Date: 19.NOV.2018

07:05:48

11N40MIMO_ANT2_5755
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ri

®_ * RBW 100 kHz Delts ™ 1
* VBW 300 kHz 1.74 aB

W

Re f 25 dBm * Attt 25 d4de SWT 20 ms 36.000000000 MH=z
Offget 5 B oBw 6.10000¢000 MH=z
-2c T
1d.75 asm|Ed
5.737004000 GHz=
iz T Markdr =2 [TL1 ]
~vrEw .98 dBm
LI
5.747504000 GHz=
o
Temp |1 [T1 ofw]
1d.08 aeBm
I &
_ [de o 5.736904000 arz
Temp |2 [T1 ofw]
14.4a9 aem
--20

‘!1 3DB

——a0

- — 504 w‘"w

——co

——7¢

Center 5.755 GH=z 10 MH=/ Span 100 MH=z

Date: 19.NOV.2018 07:11:23

11N40MIMO_ANT1_5795

® +“ RBW 100 kHz Delta 3 [T1 ]
* VBW 300 kHz 0.73 ae

Re £ 25 dBm ~ Attt 25 d4de SWT 20 ms 35.800000000 MH=
Offfet 5 B oBW 6.10000Q000 MH=
— = = ap = b T TT T T
5.77680d000 Gz
= |

Markgr =2 [TZL |1

<R
s
b

d.62 daBm

5.79870¢4000 GH=z

Temp |2 [T1 OHw]
.80 dBm

3B

T
N l J

&

70

Center 5.795 GHz 10 MH=z/ Span 100 MH=z

Date: 19.NOV.2018 07:06:51

11N40MIMO_ANT2_5795
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W

®_ * RBW 100 kHz Delts ™ 1
* VBW 300 kHz 0.53 as

Re f 25 dBm * Attt 25 d4de SWT 20 ms 35.800000000 MH=z
Offget 5 B oBw 6.20000¢000 MH=z
-2c T
1d.56 asm|Ed
5.77690¢4000 GH=
iz T Markdr =2 [TL1 ]
~vrEw .44 aeBm
LI
5.78000¢4000 GHz=
o
Temp |1 [T1 ofw]
1d.16 aBm
e sodoo e
s ad1 an
Temp |2 [T1 ofw]
1d.04a aeBm
——20 S =
= M 3DB
-—a0 [
-—co
¢
Center 5.795 GH=z 10 MH=z/ Span 100 MH=

Date: 19.NOV.2018 07:12:26

11AC20MIMO_ANT1_5745

® +“ RBW 100 kHz Delta 3 [T1 ]
* VBW 300 kHz 1.76 dam

Re £ 25 dBm Attt 25 Ae SWT 20 ms 17.800000000 MH=z
Offfet 5 diB oBw 17.700004000 MH=z
= TR T T T T T

.30 apm|EM

5.73610¢4000 GH=z

EEEC R Markdr 2 [TL |71
MEEE 38 dBm
. LVL
N e . 4 _ 5.747504000 GHz
- Temp [1 [T1 OBwW]
51 —4.6]6 daBm — ——
5.73615d000 GHz
Temp |2 [T1 ofw]
.61 daBm
A
3pB

&
70
Center 5.745 GHz 5 MH=z/ Span 50 MH=z

Date: 16.NOV.2018 15:02:31

11AC20MIMO_ANT2_5745
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®. * RBW 100 kHz Delta [Tl
* VBW 300 kH=z .36 dB
Re f 25 dBm * Attt 25 d4de SWT 20 ms 16.400000000 MH=
Offget 5 B oBw §7.65000QQ000 MH=z
—2c T T 1 T TTT T
d.50 asm|mEd
5.73745¢000 GHz
iz T e = [TL ]
\VZCEIR| .08 d4dBm
2 LT
5.74625¢000 GH=
Lo L 2
Temp |1 [T1 ofw]
T1 Mﬂf o
51 —6.0¢5 dBm 7W % 01 apm
5.736204000 GHz
--10
Temp |2 [T1 ofw]
.95 dBm
- 20 f! ‘
. e,
a0 -'J‘-%'
--co
-—7c
Center 5.745 GH=z 5 MH=z/ Span 50 MH=
Date: 16.NOV.2018 15:19:19
® +« RBW 100 kHz Delta [ri
+ VBW 300 kH=z .34 ae
Re £ 25 dBPm *ACC 25 d4de SWT 20 ms 17.700000000 MH=
Offget 5 B oBw #7.70000QQ000 MH=
-2 TR T T TT T
Los aem|EEM
5.776104000 GHz
EEEC R Markdr 2 [TL |71
\VZCEI| > 52 dBm
L VL
5.780004000 GHz
- T
e Temp |1 [T1 oBwi
51 —4.4a$a asm —f : S
65 aBm
5.776154000 GHz
--10
Temp |2 [T1 ofw]
68 dBm
o
- —oc
-—70
Center 5.785 GH=z 5 MH=z/ Span 50 MH=
Date: 16.NOV.2018 15:03:32

11AC20MIMO_ANT2_5785
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®_ * RBW 100 kHz Delta 3 [T1 1
* VBW 300 kHz 0.44a ae

Re f 25 dBm * Attt 25 d4de SWT 20 ms 17.800000000 MH=
Offget 5 B oBw 4 75000¢000 MH=z
[—2¢ TT T o] T T TTT T
d.201 ae=m|EM
5.776104000 GHz
iz T Markdr =2 [TL1 ]
\VZCEIR| Q.32 4dBm
E LT
v 5.777504000 GH=
- T2 Temp [1 [T1 OBwW]
D1 5.6 3 dBm — 4

5.776104000 cH=z

——10
Temp |2 [T1 ofw]
4.57 ABm

’
&

——30

L
——co
——7¢
Center 5.785 GH=z 5 MH=z/ Span 50 MH=z

Date: 16.NOV.2018 15:20:53

11AC20MIMO_ANT1_5825

® +“ RBW 100 kHz Delta 3 [T1 ]
* VBW 300 kHz 29 de

Re £ 25 dBm ~ Attt 25 d4de SWT 20 ms 17.700000000 MH=
Offfet 5 B oBW §7.65000QQ000 MH=
- —
s.81620d000 Gz
1 PK] — 1 Markdr 2 [T1 1
MEEE .81 dBm
] _—
i 5.83000d000 Gz
- i =
T1 Temp (1 [T1 OHW]
1 —4.1$7 APm — S
5.81620d000 arz
k Temp |2 [T1 ORw]
.31 aem
\5,
wﬁﬁd 3DB
- o
—
Center 5.825 GH=z= 5 MH=z/ Span 50 MH=z=

Date: 16.NOV.2018 15:07:22

11AC20MIMO_ANT2_5825
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®_ + REW 100 kHz Delt
* VBW 300 kH= 2 dB
Re £ 25 4dBm * Attt 25 d4dB SWT 20 ms 7.800000000 MH=
Offfget 5 oBw 7.7 000 MH=z
—2c TTer T T T T
P
5.8 000 GHz
NS o M=rRdT 2 T
BRI 20 dBm
2 LT
5.8 000 GHz
S Y
Temp |1 L ¥ T
e g 4 cmm
T 4 000 cnx
--10
Temp |2 [T1 b 1
13 daBm
20 pf \
| Vi e,
—s0 M M 3pB
—_40 i
-—so
¢
Center 5.825 5 MH=z/ 50 MH=
Date: 16.NOV.2018 15:21:53
® + REW 100 kHz Delta
4+ VBW 300 kH=z .o8 am
Re £ 25 dBm ~ Attt 25 d4de SWT 20 ms 36.500000000 MH=
Offfet oBW 6.30000Q000 MH=
-2 TR TT T
R e |
5.73680¢000 GH=
s MaTRdT = T
MEEE .68 dBm
. Tvr.
: 5.740004000 GH=
[ C 1
e Temp |1 [T1 oBw]
» 80 1B
>l -6 dBm  —t = = “LL
5.736904000 cHz
--10
Temp [T b 1
.33 aBm
20 ‘(]
3pB
t
- oc
-—70
Center 5.755 10 MH=/ Span 100 MH=
Date: 19.NOV.2018 07:21:06

11AC40MIMO

ANT2_ 5755
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®_ * RBW 100 kHz Delta 3 [T1 1
* VBW 300 kHz 0.30 ae
Re £ 25 dBm ~Att 25 ae SWT 20 ms 35.900000000 MH=z
offfet 5 4B oBw 46.10000¢000 MH=z
-2c T T T
14.73 aex||EM
5.73680¢000 GHz
iz T Markdr =2 [TL1 ]
VTEwW) 4.31 aBm
LT
5.74880¢000 GH=
Lo _
Temp |1 [T1 OHWI
%[1 i 4.55 asm
0 - 5.73690d000 GHz
Temp |2 [T1 oHw]
14.20 aeBm
- 20 }
=0 3pB
r
-—7c
Center 5.755 GH=z 10 MHz/ Span 100 MHz

Date: 19.NOV.2018 07:31:17

11AC40MIMO_ANT1_5795

® +“ RBW 100 kHz Delta 3 [T1 ]
* VBW 300 kHz 0.42 ae

Ref 25 dBm Attt 25 Ae SWT 20 ms 35.600000000 MHz
Offfet 5 diB oBwW 6.10000¢000 MH=z
= TR T T T T T

5.77690¢4000 GH=z

EEEC R Markgdr =2 L[TL ]
e 4.4a1 aBm
VL
5.797504000 GH=z
Temp [1 [T1 oFw]
.52 dpBm
5.776904000 cHz
Temp [2 [T1 oFw]
1d4.11 aBm
3pB

&
70
Center 5.795 GHz 10 MH=z/ Span 100 MH=z

Date: 19.NOV.2018 07:22:09

11AC40MIMO_ANT2_5795
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®_ * RBW 100 kHz Delta 3 [T1 1
* VBW 300 kHz 0.09 daB

Re £ 25 dBm ~ Attt 25 ae SWT 20 ms 36.500000000 MH=z
offget 5 4B oBw 16.30000¢000 MH=z
-2=c T T T[T
14.06 aem||IEM
5.776704000 GH=z
iz T Markdr =2 [TL1 ]
v rEw] .44 aBm
LT
5.801303000 GH=z
o
Temp [1 [T1
.18 aBm
B c sodoo I
| a iE
Temp [2 [T1 oFw]
96 dBm
- 20
=0 3pB
——a0
T T
——-co
- —7c
Center 5.795 GHz 10 MHz/ Span 100 MHz

Date: 19.NOV.2018 07:32:22

11AC80MIMO_ANT1_5775

® +“ RBW 100 kHz Delta 3 [T1 ]
* VBW 300 kHz 5.07 dB

Re £ 25 dBm ~ Attt 25 d4de SWT 20 ms 74 .800000000 MH=
Offfet 5 B oBW 6.00000Q000 MH=
- —
14.30 apm|EM
5.73660d000 Gz
1 PK] — 1 Marke 2 [T1 1
MEEE 77 dBm
_—
N 5.770004000 Gz
-
Temp |1 [T1 ofws
.23 apm
1 —s.77s — - e
e
Temp |2 (T1 ofw)
14.35 aBm
- 2o
—=o 3DB
— _ 40 v {
Sleo
- o
—
Center 5.775 GH=z= 20 MH=z=/ Span 200 MH=

Date: 19.NOV.2018 07:35:58

11AC80MIMO_ANT2_5775
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®. * RBW 100 kHz Delta 3 [T1 1
* VBW 300 kHz .00 as
Re £ 25 dBm ~ Attt 25 ae SWT 20 ms 70.400000000 MH:
offget 5 4B oBw 15.600004000 MH=z
= e L
14.70 dbn
5.73860¢000 GHz
iz T Markegr 2 [T1
S 4.18 aBm
5.738803000 GH=z
S -
Temp |1 [T1 OHWI
14.84 dBm
. > 5.737204000 cHz
Temp [T1 ofw1
14.17 den
k
uwkl E

——co

Date: 19.NOV.2018

07:38:53

20 MH=Z/

sSpan

200 MH=z

3B
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5. Maximum Output Power

5.1. Block diagram of test setup

Same as section 4.1

5.2. Limits
FCC Part15, Subpart E
o Frequency Range
Test Item Limit (MHZ)
For 802.11a: 28 dBm
C%‘St‘;‘jfd For 802.11n and 802.11ac: 30 dBm 5150-5250
Power For 802.11a: 28dBm
For 802.11n and 802.11ac: 30 dBm 5725-5850
Note: for 802.11n and 802.11ac, the EUT incorporates a MIMO function. The Antenna
directional gain is 3 dBi.

5.3. Test Procedure

(1) Connect each EUT’s antenna output to Spectrum Analyzer by RF cable and attenuator

(2) Add each antenna port’s results to get the total output power of EUT.

5.4. Test Result

Test Mode Antenna c[m;]e I Result [dBm] [Iag::] Verdict
11A ANT1 5180 15.77 30 PASS
11A ANT1 5200 15.69 30 PASS
11A ANT1 5240 15.34 30 PASS
11A ANT1 5745 15.85 30 PASS
11A ANT1 5785 16.10 30 PASS
11A ANT1 5825 16.14 30 PASS

11N20MIMO ANT1 5180 13.73 30 PASS
11N20MIMO ANT2 5180 13.63 30 PASS
11N20MIMO total 5180 19.66 30 PASS
11N20MIMO ANT1 5200 13.45 30 PASS
11N20MIMO ANT2 5200 13.74 30 PASS
11N20MIMO total 5200 19.61 30 PASS
11N20MIMO ANT1 5240 13.49 30 PASS
11N20MIMO ANT2 5240 13.65 30 PASS
11N20MIMO total 5240 19.61 30 PASS
11N20MIMO ANT1 5745 13.63 30 PASS
11N20MIMO ANT2 5745 10.82 30 PASS
11N20MIMO total 5745 18.43 30 PASS
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11N20MIMO ANT1 5785 13.70 30 PASS
11N20MIMO ANT2 5785 11.29 30 PASS
11N20MIMO total 5785 18.67 30 PASS
11N20MIMO ANT1 5825 13.71 30 PASS
11N20MIMO ANT2 5825 11.43 30 PASS
11N20MIMO total 5825 18.71 30 PASS
11N40MIMO ANT1 5190 13.37 30 PASS
11N40MIMO ANT2 5190 13.00 30 PASS
11N40MIMO total 5190 19.21 30 PASS
11N40MIMO ANT1 5230 13.47 30 PASS
11N40MIMO ANT2 5230 12.42 30 PASS
11N40MIMO total 5230 19.00 30 PASS
11N40MIMO ANT1 5755 14.19 30 PASS
11N40MIMO ANT2 5755 10.47 30 PASS
11N40MIMO total 5755 18.74 30 PASS
11N40MIMO ANT1 5795 14.47 30 PASS
11N40MIMO ANT2 5795 11.00 30 PASS
11N40MIMO total 5795 19.10 30 PASS
11AC20MIMO ANT1 5180 13.33 30 PASS
11AC20MIMO ANT2 5180 13.06 30 PASS
11AC20MIMO total 5180 19.21 30 PASS
11AC20MIMO ANT1 5200 13.31 30 PASS
11AC20MIMO ANT2 5200 13.37 30 PASS
11AC20MIMO total 5200 19.36 30 PASS
11AC20MIMO ANT1 5240 13.25 30 PASS
11AC20MIMO ANT2 5240 13.72 30 PASS
11AC20MIMO total 5240 19.51 30 PASS
11AC20MIMO ANT1 5745 13.44 30 PASS
11AC20MIMO ANT2 5745 11.25 30 PASS
11AC20MIMO total 5745 18.49 30 PASS
11AC20MIMO ANT1 5785 13.78 30 PASS
11AC20MIMO ANT2 5785 11.65 30 PASS
11AC20MIMO total 5785 18.89 30 PASS
11AC20MIMO ANT1 5825 13.95 30 PASS
11AC20MIMO ANT2 5825 11.59 30 PASS
11AC20MIMO total 5825 18.97 30 PASS
11AC40MIMO ANT1 5190 13.09 30 PASS
11AC40MIMO ANT2 5190 11.94 30 PASS
11AC40MIMO total 5190 18.55 30 PASS
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11AC40MIMO ANT1 5230 11.00 30 PASS
11AC40MIMO ANT2 5230 12.86 30 PASS
11AC40MIMO total 5230 18.06 30 PASS
11AC40MIMO ANT1 5755 14.01 30 PASS
11AC40MIMO ANT2 5755 11.19 30 PASS
11AC40MIMO total 5755 18.83 30 PASS
11AC40MIMO ANT1 5795 13.95 30 PASS
11AC40MIMO ANT2 5795 11.65 30 PASS
11AC40MIMO total 5795 19.01 30 PASS
11AC80MIMO ANT1 5210 14.12 30 PASS
11AC80MIMO ANT2 5210 12.79 30 PASS
11AC80MIMO total 5210 19.51 30 PASS
11AC80MIMO ANT1 5775 14.60 30 PASS
11AC80MIMO ANT2 5775 11.91 30 PASS
11AC80MIMO total 5775 19.47 30 PASS
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5.5. Original test data

11A ANT1_ 5180

%

* RBW 1 MHz
* VBW 3 MH=z

Ref 30 aBm ~aAtt 30 as SWT 20 ms
credec 5.1 e
-
- =S
- o =
* yi X
v EwW| ——10
N v
20
;:::-—*—“""""'— D
=20
o
L oo 3pB
Center 5.18 GH=z 5 MHz/ Span 50 MH=z
Tx Channel
Bandwidth 20 MH=z= Power 15.77 4dBm
Date: 16.NOV.2018 12:42:40
T RBW 1 MH=
A vBW 3 MHZ
Ref 30 aBm Att 30 ab SWr 20 ms
ortdec 5.1 pe
-2 o
SE =S
- o =
* yi X
v IEwW| ——10
N vz
- T
=0

20 MHz

Date: 16.NOV.2018 12:43:47

5 MH=Z/

Power

an 50 MH=z

15.69 aBm

11A ANT1_5240
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%

* RBW 1 MHz
* VBW 3 MH=z

- ES
— >
:
Nesal [T 1o \
.-
- ‘\
A ]
=40
Center 5.24 GHz 5 MHz/ Span 50 MH=z
Tx Channel
Bandwidth 20 MH= Power 15.34 4deBm

Date: 16.NOV.2018 12:45:33
e —
«vEw 3 Mz
Ref 30 dBm «aAte 30 ap SwT 20 ms
oree 5.2 b=
2o
o ES
o o~ —
- £ N
v IEwW - —10
.
- 20
"
B I P
o |
— O
-"—“'5’5"“”“
Lo som
Center 5.745 GHz 5 MHz/ Span 50 MH=z
Tx Channel
Bandwidth 20 MH= Power 15 85 dBm

Date: 16.NOV.2018 12:50:10

11A ANT1_5785
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P * RBW 1 MHz
“vBW 3 MHZ

Ref 30 dBm *Att 30 aB SWT 20 ms

offslet 5.1 fhe

i
™)
p

<

y
2

i

L

[e]
AN
1

zvn
e v —

——=° e paa—

‘_.;3‘-(-4.“"" i

--so

L o aps
cCenter 5.785 GHz 5 MH=Z/ Span 50 MHz

20 MHz Power

Date: 16.NOV.2018 12:52:07

11A ANT1_5825

* RBW 1 MHz
* VBW 3 MH=z

Ref 30 dBm * Aatt 30 dB SWT 20 ms
offslet 5.1 he

20

—1

L Pt —
* yi X
BErm 1o
zvn
-—zo0
=0 =
- 40 et e |
_!g.g-a"". ——
L o aps
Center 5.825 GHz 5 MH=Z/ Span 50 MHz

Tx Channel

20 MHz Power

Date: 16.NOV.2018 12:53:49

11N20MIMO_ANT1 5180
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P * RBW 1 MHz
“vBW 3 MHZ

Ref 30 dBm *Att 30 aB SWT 20 ms

offslet 5.1 fhe

i
m
L

Nesall [ 1o
A Y VL
o - A
—-30
——a0 = U,
- 50
- _so 3pB
Center 5.18 GH=z 5 MH=z/ Span 50 MH=z
Tx Channel
Bandwidth 20 MH=z Power 13.73 dBm

Date: 16.NOV.2018 14:23:26

11N20MIMO_ANT2_5180

* RBW 1 MHz
* VBW 3 MH=z

Ref 30 dBm * Aatt 30 dB SWT 20 ms

offslet 5.1 he

5
T
N
2

<
§
3

T

|
n
o}

e e S

——ao0
- _so 3pB
Center 5.18 GH=z 5 MH=z/ Span 50 MH=z

Tx Channel
Bandwidth 20 MHz Power 13.63 aBm

Date: 16.NOV.2018 14:36:22

11N20MIMO_ANT1_5200
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P * RBW 1 MHz
“vBW 3 MHZ

Ref 30 dBm *Att 30 aB SWT 20 ms

offslet 5.1 fhe

f
~
%

v rEw ——10
——20 f/ \\
- o
Lo S~
R
- o
center 5.2 GH=z 5 MH=Z/ Span 50 MHz

Bandwidth 20 MHz Power 13.45 daBm

Date: 16.NOV.2018 14:24:33

VL

11N20MIMO_ANT2_5200

* RBW 1 MHz
* VBW 3 MH=z

Ref 30 dBm * Aatt 30 dB SWT 20 ms
offslet 5.1 he

20

—1

f

T
™|
L1

v IEwW - —10
| /i \\
Lo — ~_
—_a0
s [N seran
- o
Center 5.2 GH=z 5 MHz/ Span 50 MH=z

Tx Channel
Bandwidth 20 MHz Power 13.74 aBm

Date: 16.NOV.2018 14:37:31

VL

11N20MIMO_ANT1_5240
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P * RBW 1 MHz
“vBW 3 MHZ

Ref 30 dBm *Att 30 aB SWT 20 ms

offslet 5.1 fhe

f
B
v

¢
y
2

1

|
i
[e]

. A K v
-2 -~ \\

P b

o

L o aoa
center 5.24 GH=z 5 MH=Z/ Span 50 MHz

Bandwidth 20 MHz Power 13.49 aBm

Date: 16.NOV.2018 14:27:32

11N20MIMO_ANT2_5240

* RBW 1 MHz
* VBW 3 MH=z

Ref 30 aBm “atc 30 am Swr 20 ms
crefer 5.1 e

-20

- S

f
"\
L

<
§
3

T

|
n
o}

——30

=50

Center 5.24 GH=z 5 MHZ/ Span 50 MH=

Tx Channel
Bandwidth 20 MHz Power 13.65 aBm

Date: 16.NOV.2018 14:42:32

11N20MIMO_ANT1_5745
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P * RBW 1 MHz
“vBW 3 MHZ

Ref 30 dBm *Att 30 aB SWT 20 ms

offslet 5.1 fhe

i
™
1

¢
y
2

1

|
i
[e]

L . .
e ]
L som
Center 5.745 GHz 5 MH=z/ Span 50 MH=z
Tx Channel
Bandwidth 20 MH= Power 13.63 d4dBm
Date: 16.NOV.2018 14:30:41
P
L vmw 5 e
rer 20 amm Cace 0 am cwr 20 o
= I
o
. =
=~ I pal ~
e
B 10 ra N
) -

- O W Tl

50

-0

Center 5.745 GH=z 5 MHZ/ Span 50 MH=

Tx Channel
Bandwidth 20 MHz Power 10.82 daBm

Date: 16.NOV.2018 14:50:05

11N20MIMO_ANT1_5785
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P * RBW 1 MHz
“vBW 3 MHZ

Ref 30 aBm «act 30 am SWT 20 ms
crrr 5.1 e
-
- =S
-
- £ N
v EwW| ——10
A k. VL
- v N
-—so
L .o g
S
L o aps
cCenter 5.785 GHz 5 MH=Z/ Span 50 MHz
Tx Channel
Bandwidth 20 MH= Power 13.70 4deBm

Date: 16.NOV.2018 14:32:00

11N20MIMO_ANT2_5785

* RBW 1 MHz
* VBW 3 MH=z

fer 0 amm e 50 an AR
P R

.

.

-
- - ~
[vIEwW| - —10 F \‘

- A

VL

:t; |t et e
. N

50

Center 5.785 GH=z 5 MH=Z/

Tx Channel
Bandwidth 20 MHz Power

Date: 16.NOV.2018 14:52:15

11.29 aBm

11N20MIMO_ANT1_5825
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%

* RBW 1 MHz
* VBW 3 MH=z

Ref 30 dBm *Att 30 dB SWT 20 ms
offslet 5.1 hB
-2
e
- c
- 7
R [0
20 4
° \\
-0 [
--co
Center 5.825 GH=z 5 MHZ/

Date: 16.NOV.2018 14:33:08

20 MHz

Power

13.71 aBm

VL

11N20MIMO_ANT2_5825

%

Ref 30 dBm

* Aatt 30 dB

* RBW 1 MHz
* VBW 3 MH=z

SWT 20 ms

offslet 5.1

He

_
f

<
§
3

T

|
n
o}

——30

=50

Center 5.825 GHz

Tx Channel
Bandwidth

Date: 16.NOV.2018 14

:53:19

20 MHz

5 MH=Z/

Power

VL

11N40MIMO_ANT1
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%

* RBW 1 MHz
* VBW 3 MH=z

Ref 30 dBm «ace 30 ab Swr 20 ms
Ceer 5.2 |
-2
-
-
EESE - Va ~JF ~
v rEw ——10 f \‘
- 2o
" = \\
—_—4a0
B ,_uguLahunﬁu#‘“ e
- <o
Conter 5.15 cH= 1o s, Span 100 M=

Date: 19.NOV.2018 07:02:22

40 MHz

Power

VL

11N40MIMO_ANT2_5190

%

Ref 30 dBm

* Aatt

* RBW 1 MHz
* VBW 3 MH=z

30 dB SWT 20 ms

offslet 5.2 he

_
f

¢
y
3

Date: 19.NOV.2018 07:09:28

40 MHz

10 mMHE=Z/

Power

an 100 MH=z

13.00 daBm

VL

11N40MIMO_ANT1_ 5230
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%

Ref 30 dBm * Attt

* RBW 1 MHz
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«att 30 aB SWT 20 ms
-
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* RBW 1 MHz
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6. Power Spectral Density

6.1. Block diagram of test setup

Same with 4.1
6.2. Limits
FCC Part15, Subpart E
I Frequency Range
Test Item Limit (MH2)
For 802.11a: 17dBm/MHz
SF;Zchter;l For 802.11n and 802.11ac: 17dBm/MHz 5150-5250
Density For 802.11a: 30dBm/500kHz i
For 802.11n and 802.11ac: 30dBm/500kHz 5725-5850
Note: For 802.11n and 802.11ac, the EUT incorporates a MIMO function. The Antenna
directional gain is 3dBi.

6.3. Test Procedure

The transmitter output was connected to a spectrum analyzer, use the following settings:

5150MHz~5250MHz

Center Frequency The centre frequency of the channel under test

Detector RMS

RBW 1MHz

VBW 23 x RBW

Span Encompass the entire emissions bandwidth (EBW) of the signal
Trace Max hold

Sweep time Auto

5725MHz-5850MHz

Center Frequency

The centre frequency of the channel under test

Detector RMS

RBW 500kHz

VBW >3 x RBW

Span Encompass the entire emissions bandwidth (EBW) of the signal
Trace Max hold

Sweep time Auto

Allow trace to fully stabilize and use the peak marker function to determine the maximum
amplitude level within the RBW.
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6.4. Test Result

Test Mode Antenna C[m:;]e I Result [dBm/MHZz] [ dBIr_rI1r/nl\;ItHz] Verdict
11A ANT1 5180 514 17 PASS
11A ANT1 5200 5.25 17 PASS
11A ANT1 5240 4.96 17 PASS
11A ANT1 5745 3.32 30 PASS
11A ANT1 5785 3.68 30 PASS
11A ANT1 5825 3.72 30 PASS

11N20MIMO ANT1 5180 3.10 17 PASS
11IN20MIMO ANT2 5180 3.11 17 PASS
11N20MIMO total 5180 6.12 17 PASS
11N20MIMO ANT1 5200 2.89 17 PASS
11N20MIMO ANT2 5200 3.26 17 PASS
11IN20MIMO total 5200 6.09 17 PASS
11N20MIMO ANT1 5240 3.30 17 PASS
11N20MIMO ANT2 5240 3.23 17 PASS
11N20MIMO total 5240 6.28 17 PASS
11IN20MIMO ANT1 5745 1.70 30 PASS
11IN20MIMO ANT2 5745 -1.03 30 PASS
11N20MIMO total 5745 3.56 30 PASS
11N20MIMO ANT1 5785 1.40 30 PASS
11IN20MIMO ANT2 5785 -0.79 30 PASS
11N20MIMO total 5785 3.45 30 PASS
11N20MIMO ANT1 5825 1.64 30 PASS
11N20MIMO ANT2 5825 -0.79 30 PASS
11N20MIMO total 5825 3.60 30 PASS
11IN40OMIMO ANT1 5190 -1.96 17 PASS
11N40MIMO ANT2 5190 -0.27 17 PASS
11N40MIMO total 5190 1.98 17 PASS
11N40OMIMO ANT1 5230 0.32 17 PASS
11IN40OMIMO ANT2 5230 -1.30 17 PASS
11N40MIMO total 5230 2.60 17 PASS
11N40MIMO ANT1 5755 -1.67 30 PASS
11N40MIMO ANT2 5755 -4.60 30 PASS
11IN40OMIMO total 5755 0.12 30 PASS
11N40MIMO ANT1 5795 -1.11 30 PASS
11N40MIMO ANT2 5795 -4.07 30 PASS
11N40MIMO total 5795 0.67 30 PASS
11AC20MIMO ANT1 5180 341 17 PASS
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11AC20MIMO ANT2 5180 3.40 17 PASS
11AC20MIMO total 5180 6.42 17 PASS
11AC20MIMO ANT1 5200 3.60 17 PASS
11AC20MIMO ANT2 5200 3.55 17 PASS
11AC20MIMO total 5200 6.59 17 PASS
11AC20MIMO ANT1 5240 3.95 17 PASS
11AC20MIMO ANT2 5240 4.06 17 PASS
11AC20MIMO total 5240 7.02 17 PASS
11AC20MIMO ANT1 5745 1.00 30 PASS
11AC20MIMO ANT2 5745 -0.76 30 PASS
11AC20MIMO total 5745 3.22 30 PASS
11AC20MIMO ANT1 5785 1.18 30 PASS
11AC20MIMO ANT2 5785 -0.65 30 PASS
11AC20MIMO total 5785 3.37 30 PASS
11AC20MIMO ANT1 5825 1.41 30 PASS
11AC20MIMO ANT2 5825 -0.62 30 PASS
11AC20MIMO total 5825 3.52 30 PASS
11AC40MIMO ANT1 5190 -0.41 17 PASS
11AC40MIMO ANT2 5190 -0.15 17 PASS
11AC40MIMO total 5190 2.73 17 PASS
11AC40MIMO ANT1 5230 -2.03 17 PASS
11AC40MIMO ANT2 5230 0.74 17 PASS
11AC40MIMO total 5230 2.58 17 PASS
11AC40MIMO ANT1 5755 -1.36 30 PASS
11AC40MIMO ANT2 5755 -3.75 30 PASS
11AC40MIMO total 5755 0.62 30 PASS
11AC40MIMO ANT1 5795 -1.49 30 PASS
11AC40MIMO ANT2 5795 -2.99 30 PASS
11AC40MIMO total 5795 0.83 30 PASS
11AC80MIMO ANT1 5210 -1.32 17 PASS
11AC80MIMO ANT2 5210 -2.57 17 PASS
11AC80MIMO total 5210 111 17 PASS
11AC80MIMO ANT1 5775 -3.73 30 PASS
11AC80MIMO ANT2 5775 -5.82 30 PASS
11AC80MIMO total 5775 -1.64 30 PASS
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6.5. Original test data

11A ANT1_ 5180
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.14 dBm

81282051 GH=z

2 ae

[ _~vi

——-10

—--zo0

sSwe 100 off 1,85

3B

——30

=—ao0

——s50

-0

-70

Center 5.18 GH=z

Date: 16.NOV.2018 12:43:09

5 MH=z/

Span 50 MH=z

11A ANT1_ 5200

30 dBm

Attt

* REW 1 MHz
* VBW 3 MHz

35 dB SWT 20 ms

30 OFff as

[~

VL

——-10

—--zo0

3B

——30

——ao

——-s50

&0

-70

Ccenter 5.2 GHz
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7. Frequency Stability Measurement

7.1. Limit of Frequency Stability

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an
emission is maintained within the band of operation under all conditions of normal operation as
specified in the user’'s manual.

7.2. Measuring Instruments
The measuring equipment is listed in the section 4 of this test report.
7.3. Test Procedures

(1) To ensure emission at the band edge is maintained within the authorized band, those values
shall be measured by radiation emissions at upper and lower frequency points, and finally
compensated by frequency deviation as procedures below.

(2) The EUT was operated at the maximum output power, and connected to the spectrum
analyzer, which is set to maximum hold function and peak detector. The peak value of the power
envelope was measured and noted. The upper and lower frequency points were respectively
measured relatively 10dB lower than the measured peak value.

(3) The frequency deviation was calculated by adding the upper frequency point and the lower
frequency point divided by two. Those detailed values of frequency deviation are provided in table
below.

7.4. Test Setup

Spectrum Analyzer EUT

7.5. Test Result

Voltage
Jsgé Antenna | Channel V[(i}tdac%e Tem[({(ér)al ture De(v|_i|a£t)ion D?gé?ﬂ;)n (Ir‘)i?niqt) Verdict
11A ANT1 5180 NV NT -9400 -1.814672 20 | PASS
11A ANT1 5180 LV NT -9000 -1.737452 | 20 | PASS
11A ANT1 5180 HV NT -9000 -1.737452 20 | PASS
11A ANT2 5180 NV NT -11000 | -2.123552 20 | PASS
11A ANT2 5180 LV NT -10800 | -2.084942 20 | PASS
11A ANT2 5180 HV NT -10000 | -1.930502 | 20 | PASS
11A ANT1 5190 NV NT -8400 -1.618497 20 | PASS
11A ANT1 5190 LV NT -8800 -1.695568 20 | PASS
11A ANT1 5190 HV NT -8000 -1.541426 20 | PASS
11A ANT2 5190 NV NT -4600 -0.886320 | 20 | PASS
11A ANT2 5190 LV NT -4600 -0.886320 20 | PASS
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11A ANT2 5190 HV NT -4800 | -0.924855 | 20 | PASS
11A ANT1 5200 NV NT -8200 -1.576923 | 20 | PASS
11A ANT1 5200 LV NT -8400 -1.615385 | 20 | PASS
11A ANT1 5200 HV NT -8400 -1.615385 | 20 | PASS
11A ANT2 5200 NV NT -5800 | -1.115385 | 20 | PASS
11A ANT2 5200 LV NT -6000 | -1.153846 | 20 | PASS
11A ANT2 5200 HV NT -5800 -1.115385 | 20 | PASS
11A ANT1 5210 NV NT -5600 -1.074856 | 20 | PASS
11A ANT1 5210 LV NT -6000 | -1.151631 | 20 | PASS
11A ANT1 5210 HV NT -5600 | -1.074856 | 20 | PASS
11A ANT2 5210 NV NT -10200 | -1.957774 | 20 | PASS
11A ANT2 5210 LV NT -10400 | -1.996161 | 20 | PASS
11A ANT2 5210 HV NT -10000 | -1.919386 | 20 | PASS
11A ANT1 5230 NV NT -7400 | -1.414914 | 20 | PASS
11A ANT1 5230 LV NT -7800 -1.491396 | 20 | PASS
11A ANT1 5230 HV NT -7400 -1.414914 | 20 | PASS
11A ANT2 5230 NV NT -3800 | -0.726577 | 20 | PASS
11A ANT2 5230 LV NT -4000 | -0.764818 | 20 | PASS
11A ANT2 5230 HV NT -4000 -0.764818 | 20 | PASS
11A ANT1 5240 NV NT -8200 -1.564885 | 20 | PASS
11A ANT1 5240 LV NT -8400 -1.603053 | 20 | PASS
11A ANT1 5240 HV NT -8000 | -1.526718 | 20 | PASS
11A ANT2 5240 NV NT -4600 -0.877863 | 20 | PASS
11A ANT2 5240 LV NT -4800 -0.916031 | 20 | PASS
11A ANT2 5240 HV NT -4600 -0.877863 | 20 | PASS
11A ANT1 5745 NV NT -10200 | -1.775457 | 20 | PASS
11A ANT1 5745 LV NT -10600 | -1.845083 | 20 | PASS
11A ANT1 5745 HV NT -10200 | -1.775457 | 20 | PASS
11A ANT2 5745 NV NT -5600 -0.974761 | 20 | PASS
11A ANT2 5745 LV NT -5600 | -0.974761 | 20 | PASS
11A ANT2 5745 HV NT -5600 -0.974761 | 20 | PASS
11A ANT1 5755 NV NT -8600 -1.494353 | 20 | PASS
11A ANT1 5755 LV NT -9000 -1.563858 | 20 | PASS
11A ANT1 5755 HV NT -8200 | -1.424848 | 20 | PASS
11A ANT2 5755 NV NT -7200 -1.251086 | 20 | PASS
11A ANT2 5755 LV NT -7000 -1.216334 | 20 | PASS
11A ANT2 5755 HV NT -6600 -1.146829 | 20 | PASS
11A ANT1 5775 NV NT -7000 | -1.212121 | 20 | PASS
11A ANT1 5775 LV NT -7000 -1.212121 | 20 | PASS
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11A ANT1 5775 HV NT -6200 | -1.073593 | 20 | PASS
11A ANT2 5775 NV NT -12400 | -2.147186 | 20 | PASS
11A ANT2 5775 LV NT -12400 | -2.147186 | 20 | PASS
11A ANT2 5775 HV NT -12400 | -2.147186 | 20 | PASS
11A ANT1 5785 NV NT -9000 | -1.555748 | 20 | PASS
11A ANT1 5785 LV NT -9400 | -1.624892 | 20 | PASS
11A ANT1 5785 HV NT -9200 -1.590320 | 20 | PASS
11A ANT2 5785 NV NT -4800 -0.829732 | 20 | PASS
11A ANT2 5785 LV NT -5000 | -0.864304 | 20 | PASS
11A ANT2 5785 HV NT -5000 | -0.864304 | 20 | PASS
11A ANT1 5795 NV NT -6400 -1.104400 | 20 | PASS
11A ANT1 5795 LV NT -6400 -1.104400 | 20 | PASS
11A ANT1 5795 HV NT -6200 | -1.069888 | 20 | PASS
11A ANT2 5795 NV NT -8600 | -1.484038 | 20 | PASS
11A ANT2 5795 LV NT -9000 -1.553063 | 20 | PASS
11A ANT2 5795 HV NT -9000 -1.553063 | 20 | PASS
11A ANT1 5825 NV NT 9400 | -1.613734 | 20 | PASS
11A ANT1 5825 LV NT -9200 | -1.579399 | 20 | PASS
11A ANT1 5825 HV NT -9000 -1.545064 | 20 | PASS
11A ANT2 5825 NV NT -4000 -0.686695 | 20 | PASS
11A | ANT2 | 5825 LV NT -4200 | -0.721030 | 20 | PASS
11A | ANT2 | 5825 HV NT -4200 | -0.721030 | 20 | PASS
Temperature
I\;gzg Antenna | Channel V[(i}hege Tem;(:lotér)a LRI De(v|_i|a£t)ion D?gg)?ﬂ;) n (Iﬁignni]t) Verdict
11A ANT1 5180 NV -30 -8400 -1.621622 | 20 | PASS
11A ANT1 5180 NV -20 -8200 -1.583012 | 20 | PASS
11A ANT1 5180 NV -10 -8000 | -1.544402 | 20 | PASS
11A ANT1 5180 NV 0 -7400 -1.428571 | 20 | PASS
11A ANT1 5180 NV 10 -7800 -1.505792 | 20 | PASS
11A ANT1 5180 NV 20 -7400 -1.428571 | 20 | PASS
11A ANT1 5180 NV 30 -7800 | -1.505792 | 20 | PASS
11A ANT1 5180 NV 40 -7000 -1.351351 | 20 | PASS
11A ANT1 5180 NV 50 -7200 -1.389961 | 20 | PASS
11A ANT2 5180 NV -30 -9200 -1.776062 | 20 | PASS
11A ANT2 5180 NV -20 -8600 | -1.660232 | 20 | PASS
11A ANT2 5180 NV -10 -7600 -1.467181 | 20 | PASS
11A ANT2 5180 NV 0 -7200 -1.389961 | 20 | PASS
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11A ANT2 5180 NV 10 -6800 | -1.312741 | 20 | PASS
11A ANT2 5180 NV 20 -6600 -1.274131 | 20 | PASS
11A ANT2 5180 NV 30 -6200 -1.196911 | 20 | PASS
11A ANT2 5180 NV 40 -6200 -1.196911 | 20 | PASS
11A ANT2 5180 NV 50 -5800 | -1.119691 | 20 | PASS
11A ANT1 5190 NV -30 -8000 | -1.541426 | 20 | PASS
11A ANT1 5190 NV -20 -7600 -1.464355 | 20 | PASS
11A ANT1 5190 NV -10 -7600 -1.464355 | 20 | PASS
11A ANT1 5190 NV 0 -7200 | -1.387283 | 20 | PASS
11A ANT1 5190 NV 10 -7000 | -1.348748 | 20 | PASS
11A ANT1 5190 NV 20 -7200 -1.387283 | 20 | PASS
11A ANT1 5190 NV 30 -7000 -1.348748 | 20 | PASS
11A ANT1 5190 NV 40 -6600 | -1.271676 | 20 | PASS
11A ANT1 5190 NV 50 -6600 | -1.271676 | 20 | PASS
11A ANT2 5190 NV -30 -4400 -0.847784 | 20 | PASS
11A ANT2 5190 NV -20 -4200 -0.809249 | 20 | PASS
11A ANT2 5190 NV -10 -4400 | -0.847784 | 20 | PASS
11A ANT2 5190 NV 0 -4200 | -0.809249 | 20 | PASS
11A ANT2 5190 NV 10 -4000 -0.770713 | 20 | PASS
11A ANT2 5190 NV 20 -3600 -0.693642 | 20 | PASS
11A ANT2 5190 NV 30 -3800 -0.732177 | 20 | PASS
11A ANT2 5190 NV 40 -3800 | -0.732177 | 20 | PASS
11A ANT2 5190 NV 50 -3800 -0.732177 | 20 | PASS
11A ANT1 5200 NV -30 -7800 -1.500000 | 20 | PASS
11A ANT1 5200 NV -20 -7400 -1.423077 | 20 | PASS
11A ANT1 5200 NV -10 -7200 | -1.384615 | 20 | PASS
11A ANT1 5200 NV 0 -7000 -1.346154 | 20 | PASS
11A ANT1 5200 NV 10 -6800 -1.307692 | 20 | PASS
11A ANT1 5200 NV 20 -7000 -1.346154 | 20 | PASS
11A ANT1 5200 NV 30 -7000 | -1.346154 | 20 | PASS
11A ANT1 5200 NV 40 -7200 -1.384615 | 20 | PASS
11A ANT1 5200 NV 50 -7200 -1.384615 | 20 | PASS
11A ANT2 5200 NV -30 -5600 -1.076923 | 20 | PASS
11A ANT2 5200 NV -20 -5400 | -1.038462 | 20 | PASS
11A ANT2 5200 NV -10 -5000 -0.961538 | 20 | PASS
11A ANT2 5200 NV 0 -5000 -0.961538 | 20 | PASS
11A ANT2 5200 NV 10 -5000 -0.961538 | 20 | PASS
11A ANT2 5200 NV 20 -5000 | -0.961538 | 20 | PASS
11A ANT2 5200 NV 30 -4800 | -0.923077 | 20 | PASS
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11A ANT2 5200 NV 40 -4800 | -0.923077 | 20 | PASS
11A ANT2 5200 NV 50 -4600 -0.884615 | 20 | PASS
11A ANT1 5210 NV -30 -5000 -0.959693 | 20 | PASS
11A ANT1 5210 NV -20 -4800 -0.921305 | 20 | PASS
11A ANT1 5210 NV -10 -4600 | -0.882917 | 20 | PASS
11A ANT1 5210 NV 0 -4400 | -0.844530 | 20 | PASS
11A ANT1 5210 NV 10 -4400 -0.844530 | 20 | PASS
11A ANT1 5210 NV 20 -4200 -0.806142 | 20 | PASS
11A ANT1 5210 NV 30 -4000 | -0.767754 | 20 | PASS
11A ANT1 5210 NV 40 -4000 | -0.767754 | 20 | PASS
11A ANT1 5210 NV 50 -4000 -0.767754 | 20 | PASS
11A ANT2 5210 NV -30 -9800 -1.880998 | 20 | PASS
11A ANT2 5210 NV -20 -9000 | -1.727447 | 20 | PASS
11A ANT2 5210 NV -10 -8800 | -1.689060 | 20 | PASS
11A ANT2 5210 NV 0 -8800 -1.689060 | 20 | PASS
11A ANT2 5210 NV 10 -8600 -1.650672 | 20 | PASS
11A ANT2 5210 NV 20 -8600 | -1.650672 | 20 | PASS
11A ANT2 5210 NV 30 -8600 | -1.650672 | 20 | PASS
11A ANT2 5210 NV 40 -8800 -1.689060 | 20 | PASS
11A ANT2 5210 NV 50 -8800 -1.689060 | 20 | PASS
11A ANT1 5230 NV -30 -6800 -1.300191 | 20 | PASS
11A ANT1 5230 NV -20 -6400 | -1.223709 | 20 | PASS
11A ANT1 5230 NV -10 -6200 -1.185468 | 20 | PASS
11A ANT1 5230 NV 0 -6000 -1.147228 | 20 | PASS
11A ANT1 5230 NV 10 -6200 -1.185468 | 20 | PASS
11A ANT1 5230 NV 20 -5800 | -1.108987 | 20 | PASS
11A ANT1 5230 NV 30 -5800 -1.108987 | 20 | PASS
11A ANT1 5230 NV 40 -5400 -1.032505 | 20 | PASS
11A ANT1 5230 NV 50 -5600 -1.070746 | 20 | PASS
11A ANT2 5230 NV -30 -3800 | -0.726577 | 20 | PASS
11A ANT2 5230 NV -20 -3800 -0.726577 | 20 | PASS
11A ANT2 5230 NV -10 -3800 -0.726577 | 20 | PASS
11A ANT2 5230 NV 0 -4000 -0.764818 | 20 | PASS
11A ANT2 5230 NV 10 -4000 | -0.764818 | 20 | PASS
11A ANT2 5230 NV 20 -4000 -0.764818 | 20 | PASS
11A ANT2 5230 NV 30 -3800 -0.726577 | 20 | PASS
11A ANT2 5230 NV 40 -3800 -0.726577 | 20 | PASS
11A ANT2 5230 NV 50 -4000 | -0.764818 | 20 | PASS
11A ANT1 5240 NV -30 -7600 -1.450382 | 20 | PASS
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11A ANT1 5240 NV -20 -7600 | -1.450382 | 20 | PASS
11A ANT1 5240 NV -10 -7200 -1.374046 | 20 | PASS
11A ANT1 5240 NV 0 -7400 -1.412214 | 20 | PASS
11A ANT1 5240 NV 10 -7000 -1.335878 | 20 | PASS
11A ANT1 5240 NV 20 -7000 | -1.335878 | 20 | PASS
11A ANT1 5240 NV 30 -6800 | -1.297710 | 20 | PASS
11A ANT1 5240 NV 40 -7000 -1.335878 | 20 | PASS
11A ANT1 5240 NV 50 -7000 -1.335878 | 20 | PASS
11A ANT2 5240 NV -30 -4600 | -0.877863 | 20 | PASS
11A ANT2 5240 NV -20 -4600 | -0.877863 | 20 | PASS
11A ANT2 5240 NV -10 -4400 -0.839695 | 20 | PASS
11A ANT2 5240 NV 0 -4400 -0.839695 | 20 | PASS
11A ANT2 5240 NV 10 -4400 -0.839695 | 20 | PASS
11A ANT2 5240 NV 20 -4400 | -0.839695 | 20 | PASS
11A ANT2 5240 NV 30 -4400 -0.839695 | 20 | PASS
11A ANT2 5240 NV 40 -4200 -0.801527 | 20 | PASS
11A ANT2 5240 NV 50 -4200 -0.801527 | 20 | PASS
11A ANT1 5745 NV -30 -10200 | -1.775457 | 20 | PASS
11A ANT1 5745 NV -20 -9600 -1.671018 | 20 | PASS
11A ANT1 5745 NV -10 -9200 -1.601393 | 20 | PASS
11A ANT1 5745 NV 0 -9600 -1.671018 | 20 | PASS
11A ANT1 5745 NV 10 -9000 | -1.566580 | 20 | PASS
11A ANT1 5745 NV 20 -8800 -1.531767 | 20 | PASS
11A ANT1 5745 NV 30 -8800 -1.531767 | 20 | PASS
11A ANT1 5745 NV 40 -8200 -1.427328 | 20 | PASS
11A ANT1 5745 NV 50 -8000 | -1.392515 | 20 | PASS
11A ANT2 5745 NV -30 -5400 -0.939948 | 20 | PASS
11A ANT2 5745 NV -20 -5200 -0.905135 | 20 | PASS
11A ANT2 5745 NV -10 -5200 -0.905135 | 20 | PASS
11A ANT2 5745 NV 0 -4800 | -0.835509 | 20 | PASS
11A ANT2 5745 NV 10 -5000 -0.870322 | 20 | PASS
11A ANT2 5745 NV 20 -4800 -0.835509 | 20 | PASS
11A ANT2 5745 NV 30 -4800 -0.835509 | 20 | PASS
11A ANT2 5745 NV 40 -4600 | -0.800696 | 20 | PASS
11A ANT2 5745 NV 50 -4800 -0.835509 | 20 | PASS
11A ANT1 5755 NV -30 -7800 -1.355343 | 20 | PASS
11A ANT1 5755 NV -20 -7000 -1.216334 | 20 | PASS
11A ANT1 5755 NV -10 -6600 | -1.146829 | 20 | PASS
11A ANT1 5755 NV 0 -6600 -1.146829 | 20 | PASS
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11A ANT1 5755 NV 10 -6400 | -1.112076 | 20 | PASS
11A ANT1 5755 NV 20 -6400 -1.112076 | 20 | PASS
11A ANT1 5755 NV 30 -6400 -1.112076 | 20 | PASS
11A ANT1 5755 NV 40 -6000 -1.042572 | 20 | PASS
11A ANT1 5755 NV 50 -5800 | -1.007819 | 20 | PASS
11A ANT2 5755 NV -30 -6600 | -1.146829 | 20 | PASS
11A ANT2 5755 NV -20 -6600 -1.146829 | 20 | PASS
11A ANT2 5755 NV -10 -7000 -1.216334 | 20 | PASS
11A ANT2 5755 NV 0 -6600 | -1.146829 | 20 | PASS
11A ANT2 5755 NV 10 -7200 | -1.251086 | 20 | PASS
11A ANT2 5755 NV 20 -6600 -1.146829 | 20 | PASS
11A ANT2 5755 NV 30 -6800 -1.181581 | 20 | PASS
11A ANT2 5755 NV 40 -7000 | -1.216334 | 20 | PASS
11A ANT2 5755 NV 50 -7200 | -1.251086 | 20 | PASS
11A ANT1 5775 NV -30 -6000 -1.038961 | 20 | PASS
11A ANT1 5775 NV -20 -5600 -0.969697 | 20 | PASS
11A ANT1 5775 NV -10 -5400 | -0.935065 | 20 | PASS
11A ANT1 5775 NV 0 -5000 | -0.865801 | 20 | PASS
11A ANT1 5775 NV 10 -4800 | -0.831169 | 20 | PASS
11A ANT1 5775 NV 20 -4600 -0.796537 | 20 | PASS
11A ANT1 5775 NV 30 -4800 -0.831169 | 20 | PASS
11A ANT1 5775 NV 40 -4600 | -0.796537 | 20 | PASS
11A ANT1 5775 NV 50 -4600 -0.796537 | 20 | PASS
11A ANT2 5775 NV -30 -12400 | -2.147186 | 20 | PASS
11A ANT2 5775 NV -20 -12000 | -2.077922 | 20 | PASS
11A ANT2 5775 NV -10 -11800 | -2.04329 20 | PASS
11A ANT2 5775 NV 0 -11200 | -1.939394 | 20 | PASS
11A ANT2 5775 NV 10 -11000 | -1.904762 | 20 | PASS
11A ANT2 5775 NV 20 -10600 | -1.835498 | 20 | PASS
11A ANT2 5775 NV 30 -10400 | -1.800866 | 20 | PASS
11A ANT2 5775 NV 40 -10000 | -1.731602 | 20 | PASS
11A ANT2 5775 NV 50 -9800 -1.69697 20 | PASS
11A ANT1 5785 NV -30 -9000 -1.555748 | 20 | PASS
11A ANT1 5785 NV -20 -8400 | -1.452031 | 20 | PASS
11A ANT1 5785 NV -10 -8200 -1.417459 | 20 | PASS
11A ANT1 5785 NV 0 -8400 -1.452031 | 20 | PASS
11A ANT1 5785 NV 10 -8600 -1.486603 | 20 | PASS
11A ANT1 5785 NV 20 -8600 | -1.486603 | 20 | PASS
11A ANT1 5785 NV 30 -8200 -1.417459 | 20 | PASS
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11A ANT1 5785 NV 40 -8200 | -1.417459 | 20 | PASS
11A ANT1 5785 NV 50 -8200 -1.417459 | 20 | PASS
11A ANT2 5785 NV -30 -5000 -0.864304 | 20 | PASS
11A ANT2 5785 NV -20 -4800 -0.829732 | 20 | PASS
11A ANT2 5785 NV -10 -4600 -0.79516 20 | PASS
11A ANT2 5785 NV 0 -4600 -0.79516 20 | PASS
11A ANT2 5785 NV 10 -4400 -0.760588 | 20 | PASS
11A ANT2 5785 NV 20 -4200 -0.726016 | 20 | PASS
11A ANT2 5785 NV 30 -4400 | -0.760588 | 20 | PASS
11A ANT2 5785 NV 40 -4200 | -0.726016 | 20 | PASS
11A ANT2 5785 NV 50 -4200 -0.726016 | 20 | PASS
11A ANT1 5795 NV -30 -6000 -1.035375 | 20 | PASS
11A ANT1 5795 NV -20 -6200 | -1.069888 | 20 | PASS
11A ANT1 5795 NV -10 -6200 | -1.069888 | 20 | PASS
11A ANT1 5795 NV 0 -5800 -1.000863 | 20 | PASS
11A ANT1 5795 NV 10 -5400 -0.931838 | 20 | PASS
11A ANT1 5795 NV 20 -5600 -0.96635 20 | PASS
11A ANT1 5795 NV 30 -5200 | -0.897325 | 20 | PASS
11A ANT1 5795 NV 40 -5200 -0.897325 | 20 | PASS
11A ANT1 5795 NV 50 -5400 -0.931838 | 20 | PASS
11A ANT2 5795 NV -30 -8800 -1.518550 | 20 | PASS
11A ANT2 5795 NV -20 -8600 | -1.484038 | 20 | PASS
11A ANT2 5795 NV -10 -8600 -1.484038 | 20 | PASS
11A ANT2 5795 NV 0 -8600 -1.484038 | 20 | PASS
11A ANT2 5795 NV 10 -8600 -1.484038 | 20 | PASS
11A ANT2 5795 NV 20 -8200 | -1.415013 | 20 | PASS
11A ANT2 5795 NV 30 -8200 -1.415013 | 20 | PASS
11A ANT2 5795 NV 40 -8000 -1.380500 | 20 | PASS
11A ANT2 5795 NV 50 -8000 -1.380500 | 20 | PASS
11A ANT1 5825 NV -30 -8800 | -1.510730 | 20 | PASS
11A ANT1 5825 NV -20 -8200 -1.407725 | 20 | PASS
11A ANT1 5825 NV -10 -8200 -1.407725 | 20 | PASS
11A ANT1 5825 NV 0 -8000 -1.373391 | 20 | PASS
11A ANT1 5825 NV 10 -7600 | -1.304721 | 20 | PASS
11A ANT1 5825 NV 20 -7400 -1.270386 | 20 | PASS
11A ANT1 5825 NV 30 -7200 -1.236052 | 20 | PASS
11A ANT1 5825 NV 40 -7000 -1.201717 | 20 | PASS
11A ANT1 5825 NV 50 -6800 | -1.167382 | 20 | PASS
11A ANT2 5825 NV -30 -4200 | -0.721030 | 20 | PASS
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11A ANT2 5825 NV -20 -4000 | -0.686695 | 20 | PASS
11A ANT2 5825 NV -10 -4200 -0.721030 | 20 | PASS
11A ANT2 5825 NV 0 -3800 -0.652361 | 20 | PASS
11A ANT2 5825 NV 10 -4000 -0.686695 | 20 | PASS
11A ANT2 5825 NV 20 -3800 | -0.652361 | 20 | PASS
11A ANT2 5825 NV 30 -3800 | -0.652361 | 20 | PASS
11A ANT2 5825 NV 40 -3800 -0.652361 | 20 | PASS
11A ANT2 5825 NV 50 -3800 -0.652361 | 20 | PASS
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8. Emissions in restricted frequency bands

8.1. Block diagram of test setup

In 3m Anechoic Chamber Test Setup Diagram for 9kHz-30MHz

[ —
=
{
? Semi-anechoic Chamber
}
I
i
Il 3m
| |« >l
:[ EUT and
l Support System
| O
i
| ; :
.‘
|[ 1.5m(L)*1.0m(W)*0.8m(H) Tumn Table
: (Wood)
) b

Receiver — PC System

In 3m Anechoic Chamber Test Setup Diagram for 30MHz-1GHz

Semi-anechoic Chamber

Antenna Elevation Varies From 1 to 4m

3.0m

|
L

{Reference Foint)

Turn Table

(Wood)

1.5m(L)"1.0m(W)"0.8m(H) —n

AMP M Receiver — PC System
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In 3m Anechoic Chamber Test Setup Diagram for frequency above 1GHz

g

(Reference Point)

Semi-Anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

1.5m(Ly*1.0m{W)*1.5m{H)

\.

ABSORBER

AAAAAA

TURN TABLE
(FIBRE GLASS)

1.5m

AMP

—1Spectrum Receiver [

PC System

Note: For harmonic emissions test a appropriate high pass filter was inserted in the input port

of AMP.

8.2. Limit

8.3.1 FCC 15.205 Restricted frequency band

MHz MHz MHz GHz

0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46
2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.1772&4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.2072&4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.G
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 ®

13.36-13.41
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8.3.2 FCC 15.209 Limit.

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
0.009 ~ 0.490 300 2400/F(kHz) 67.6-20log(F)
0.490 ~ 1.705 30 24000/F(kHz) 87.6-20log(F)
1.705 ~ 30.0 30 30 29.54
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak
Above 1000 3 54.0 dB(u(\L/L)/r)n (A(verag)e)

Note: (1)The emission limits shown in the above table are based on measurements employing a
CISPR QP detector except for the frequency bands 9-90kHz, 110-490kHz and above
1000MHz.Radiated emissions limits in these three bands are based on measurements employing
an average detector.

(2) At frequencies below 30MHz, measurement may be performed at a distance closer then
that specified, and the limit at closer measurement distance can be extrapolated by below
formula:

Limitam(dBuV/m)= Limitsom(dBuV/m) + 40Log(30m/3m)
8.3.3 Limit for this EUT
All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions,

or comply with 15.209 limits.

8.3. Test Procedure

(1) EUT height should be 0.8m for below 1GHz at a semi - anechoic chamber while EUT height
should be 1.5m for above 1GHz at full chamber or semi - anechoic chamber ground with
absorbers

(2) Setup EUT and assistant system according clause 2.3 and 8.2

(3) Test antenna was located 3m from the EUT on an adjustable mast, and the antenna used as

below table.
Test frequency Test antenna used .Test
range distance
9kHz-30MHz Active Loop antenna 3m
30MHz-1GHz Trilog Broadband Antenna 3m
Double Ridged Horn
1GHz-18GHz Antenna(1GHz-18GHz) 3m
18GHz-40GHz Horn Antenna(18GHz-40GHZz) im

According ANSI C63.10:2013 clause 6.4.4.2 and 6,5.3, for measurements below 30 MHz, the

loop antenna was positioned with its plane vertical from the EUT and rotated about its vertical
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axis for maximum response at each azimuth position around the EUT. And the loop antenna also

be positioned with its plane horizontal at the specified distance from the EUT. The center of the

loop is 1 m above the ground. for measurement above 30MHz, the Trilog Broadband Antenna or

Horn Antenna was located 3m from EUT, Measurements were made with the antenna positioned

in both the horizontal and vertical planes of Polarization, and the measurement antenna was

varied from 1 m to 4 m. in height above the reference ground plane to obtain the maximum signal
strength.

(4) Below pre-scan procedure was first performed in order to find prominent frequency spectrum

radiated emissions from 9kHz to 40GHz:

(a) Scanning the peak frequency spectrum with the antenna specified in step (3), and the EUT
was rotated 360 degree, the antenna height was varied from 1m to 4m(Except loop antenna, it's
fixed 1m above ground.)

(b) Change work frequency or channel of device if practicable.

(c) Change modulation type of device if practicable.

(d) Change power supply range from 85% to 115% of the rated supply voltage

(e) Rotated EUT though three orthogonal axes to determine the attitude of EUT arrangement
produces highest emissions.

Spectrum frequency from 9kHz to 40GHz (tenth harmonic of fundamental frequency) was

investigated, and no any obvious emission were detected from 9kHz to 30MHz and 18GHz to

40GHz, so below final test was performed with frequency range from 30MHz to 18GHz.

(5) For final emissions measurements at each frequency of interest, the EUT was rotated and the
antenna height was varied between 1m and 4m in order to maximize the emission.
Measurements in both horizontal and vertical polarities were made and the data was recorded.
In order to find the maximum emission, the relative positions of equipments and all of the
interface cables were changed according to ANSI C63.10 2013 on Radiated Emission test.

(6) The emissions from 9kHz to 1GHz were measured based on CISPR QP detector except for
the frequency bands 9-90kHz, 110-490kHz, for emissions from 9kHz-90kHz,110kHz-490kHz
and above 1GHz were measured based on average detector, for emissions above 1GHz,
peak emissions also be measured and need comply with Peak limit.

(7) The emissions from 9kHz to 1GHz, QP or average values were measured with EMI receiver
with below RBW

Frequency band RBW
9kHz-150kHz 200Hz

150kHz-30MHz 9kHz
30MHz-1GHz 120kHz

(8) For emissions above 1GHz, both Peak and Average level were measured with Spectrum
Analyzer, and the RBW is set at 1MHz, VBW is set at 3MHz ,Peak detector for Peak

measure , RMS detector for AV value
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8.4. Test result

PASS. (See below detailed test result)

All the emissions except fundamental emission from 9kHz to 40GHz were comply with 15.209
limit.

Notel: According exploratory test no any obvious emission were detected from 9kHz to 30MHz
and 18GHz to 40GHz, so the final test was performed with frequency range from 30MHz to
18GHz and recorded in below.

Note2: For emissions below 1GHz, according exploratory explorer test, when change Tx mode
and channel, have no distinct influence on emissions level, so for emissions below 1GHz, the
final test was only performed with EUT working in 11a mode.

Note3: For emissions above 1GHz, 11a ANT1, 11n20, n40, 11ac20, 11ac40,11ac80 mode ANT 1
ANT 2 mode and MIMO mode all have been tested, only 11a ANT 1 mode is the worst case and
reported
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Radiated Emission test (below 1GHz)

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date
EUT

Power Supply
Condition

Memo

: DDT 3m Chamber 1#

: 2018-10-22

. Wall AP

: DC 48V

_ Temp:24.5'C, Humi:55.5%,

" Press:100.1kPa

Level (dBuVim})

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\RF

30M-1G.EM6
Tested By

Model Number

Test Mode

Antenna/Distance

. Talent

. Tx mode

: WL8200-WH2

: 2017 VULB 9163 1#/3m/VERTICAL

20
70
60
FCC PART15C HEr
50 i
| |
40
rM
30
20
10
955 50 100 200 500 1000
Frequency {(MHz)
Item Freq. Read Antenna Cable Result Limit Over | Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB (dBuv/m) (dBuv/m) (dB)
1 63.98 14.74 10.48 4.13 29.35 40.00 -10.65 QP VERTICAL
2 77.87 16.32 7.92 4.24 28.48 40.00 -11.52 QP VERTICAL
3 92.79 9.42 10.01 4.36 23.79 43.50 -19.71 QP VERTICAL
4 176.27 7.84 9.50 4.91 22.25 43.50 -21.25 QP VERTICAL
5 252.95 6.28 12.54 5.31 24.13 46.00 -21.87 QP VERTICAL
6 601.43 5.37 19.40 6.68 31.45 46.00 -14.55 QP VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.

2. If Peak Result complies with QP limit, QP Result is deemed to comply with QP limit.

3. Test setup: RBW: 120 kHz, VBW: 300 kHz, Sweep time: auto.
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Test Site

Test Date
EUT

Power Supply
Condition

Memo

TR-4-E-009 Radiated Emission Test Result

: DDT 3m Chamber 1#

1 2018-10-22

: Wall AP

: DC 48V

~ Temp:24.5'C, Humi:55.5%,

" Press:100.1kPa

Level (dBuVim)

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\RF

30M-1G.EM6
Tested By

Model Number

Test Mode

Antenna/Distance

. Talent

: WL8200-WH2

: Tx mode

: 2017 VULB 9163 1#/3m/HORIZONTAL

80
70
60
FCC BART15 C|RE
50 I
| |
40
30
20
10
T 50 100 200 500 1000
Frequency (MHz)
Item Freq. Read Antenna Cable Result Limit Over | Detector | Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB (dBuV/m) (dBuV/m) (dB)
37.95 5.23 12.20 3.85 21.28 40.00 -18.72 QP HORIZONTAL
2 77.59 8.31 7.97 4.23 20.51 40.00 -19.49 QP HORIZONTAL
3 178.13 5.35 9.60 4.92 19.87 43.50 -23.63 QP HORIZONTAL
4 216.02 9.35 11.84 5.12 26.31 46.00 -19.69 QP HORIZONTAL
5 252.95 10.73 12.54 5.31 28.58 46.00 -17.42 QP HORIZONTAL
6 651.94 3.69 19.56 6.85 30.10 46.00 -15.90 QP HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.

2. If Peak Result complies with QP limit, QP Result is deemed to comply with QP limit.

3. Test setup: RBW: 120 kHz, VBW: 300 kHz, Sweep time: auto.
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Radiated Emission test (above 1GHz)

Antenn Result -
Freq Read a PRM Cable Level Limit Margin Detecto o
level Factor( Loss (dBu r Polarization
(MHz) (dBUY) Factor dB) (dB) (dBuVv/ vim) (dB) type
(dB/m) m)
11a CH36
7375.00 48.00 36.95 43.61 8.67 50.01 74.00 -23.99 Peak HORIZONTA
L
8395.00 47.78 37.28 43.92 9.68 50.82 | 74.00 | -23.18 Peak HORIZONTA
L
10044.00 48.97 38.23 44.39 10.90 53.71 74.00 -20.29 Peak HORIZONTA
L
10707.00 49.47 38.62 44.29 11.01 54.81 74.00 -19.19 Peak HORIZONTA
L
13308.00 46.98 39.61 44.43 11.66 53.82 74.00 -20.18 Peak HORIZONTA
L
14107.00 46.39 40.32 44.56 12.41 54.56 74.00 -19.44 Peak HORIZONTA
L

6491.00 48.78 35.70 43.35 8.27 49.40 74.00 | -24.60 Peak VERTICAL
8174.00 47.26 37.23 43.85 9.43 50.07 74.00 | -23.93 Peak VERTICAL

9381.00 47.71 37.65 44.21 10.57 51.72 74.00 | -22.28 Peak VERTICAL
10367.00 52.59 38.42 44.34 10.95 57.62 74.00 | -16.38 Peak VERTICAL

12798.00 | 47.01 39.10 44.30 11.27 53.08 74.00 | -20.92 Peak VERTICAL
14294.00 | 45.94 40.88 44.50 12.51 54.83 74.00 | -19.17 Peak VERTICAL

1la CH40
7341.00 47.51 36.94 43.60 8.64 49.49 74.00 | -24.51 Peak HORIZONTA
L
8429.00 48.01 37.29 43.93 9.72 51.09 74.00 | -22.91 Peak HORIZONTA
L
9364.00 48.28 37.65 44.21 10.56 52.28 74.00 | -21.72 Peak HORIZONTA
L
10401.00 | 49.75 38.44 44.34 10.96 54.81 74.00 | -19.19 Peak HORIZONTA
L
11047.00 | 49.27 38.78 44.24 11.06 54.87 74.00 | -19.13 Peak HORIZONTA
L
12645.00 | 47.28 38.94 44.26 11.22 53.18 74.00 | -20.82 Peak HORIZONTA
L

7392.00 47.73 36.96 43.62 8.68 49.75 74.00 | -24.25 Peak VERTICAL
8922.00 48.32 37.47 44.08 10.28 51.99 74.00 | -22.01 Peak VERTICAL

9432.00 48.50 37.67 44.23 10.59 52.53 74.00 | -21.47 Peak VERTICAL
10401.00 51.75 38.44 44.34 10.96 56.81 74.00 | -17.19 Peak VERTICAL

10928.00 | 49.83 38.76 44.26 11.05 55.38 74.00 | -18.62 Peak VERTICAL
13444.00 | 47.82 39.74 44.46 11.80 54.90 74.00 | -19.10 Peak VERTICAL

1la CH48

8429.00 47.80 37.29 43.93 9.72 50.88 74.00 | -23.12 Peak HORIZONTA
L

9942.00 48.41 38.14 44.38 10.86 53.03 74.00 | -20.97 Peak HORIZONTA
L

10673.00 [ 49.84 38.60 44.30 11.00 55.14 [ 74.00 | -18.86 Peak HORIZONTA
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L
12322.00 | 47.68 38.84 44.18 11.09 53.43 74.00 | -20.57 Peak HORIZONTA
L
13614.00 | 46.51 39.85 44.50 11.97 53.83 74.00 | -20.17 Peak HORIZONTA
L
14549.00 | 46.08 41.51 44.41 12.64 55.82 74.00 | -18.18 Peak HORIZONTA
L
7409.00 47.15 36.96 43.62 8.70 49.19 74.00 | -24.81 Peak VERTICAL
8429.00 47.13 37.29 43.93 9.72 50.21 74.00 | -23.79 Peak VERTICAL
9381.00 47.76 37.65 44.21 10.57 51.77 74.00 | -22.23 Peak VERTICAL
10486.00 | 52.27 38.49 44.33 10.97 57.40 [ 74.00 | -16.60 Peak VERTICAL
12254.00 | 46.95 38.85 44.16 11.07 52.71 74.00 | -21.29 Peak VERTICAL
13631.00 | 46.32 39.85 44.51 11.99 53.65 74.00 | -20.35 Peak VERTICAL
1la CH149
7273.00 48.22 36.91 43.58 8.58 50.13 74.00 | -23.87 Peak HORIZONTA
L
8412.00 47.90 37.28 43.92 9.70 50.96 74.00 | -23.04 Peak HORIZONTA
L
9483.00 48.38 37.69 44.24 10.62 52.45 74.00 | -21.55 Peak HORIZONTA
L
10741.00 | 49.08 38.64 44.29 11.02 54.45 74.00 | -19.55 Peak HORIZONTA
L
12730.00 | 47.32 39.03 44.28 11.25 53.32 74.00 | -20.68 Peak HORIZONTA
L
14090.00 | 46.88 40.27 44.57 12.41 54.99 74.00 | -19.01 Peak HORIZONTA
L
7443.00 48.04 36.98 43.63 8.73 50.12 74.00 | -23.88 Peak VERTICAL
8854.00 48.59 37.44 44.06 10.20 52.17 74.00 | -21.83 Peak VERTICAL
9993.00 48.83 38.19 44.40 10.89 53.51 74.00 | -20.49 Peak VERTICAL
10724.00 | 49.63 38.63 44.29 11.01 54.98 74.00 | -19.02 Peak VERTICAL
12679.00 | 47.39 38.98 44.27 11.23 53.33 74.00 | -20.67 Peak VERTICAL
14158.00 | 46.85 40.47 44.54 12.44 55.22 74.00 | -18.78 Peak VERTICAL
1la CH157
8429.00 48.44 37.29 43.93 9.72 51.52 [ 74.00 | -22.48 Peak HORIZONTAL
9483.00 48.27 37.69 44.24 10.62 52.34 | 74.00 | -21.66 Peak HORIZONTAL
10656.00 | 49.76 38.59 44.30 11.00 55.05 [ 74.00 | -18.95 Peak HORIZONTAL
12713.00 | 47.17 39.01 44.28 11.24 53.14 [ 74.00 | -20.86 Peak HORIZONTAL
13410.00 | 47.14 39.71 44.45 11.76 54.16 | 74.00 | -19.84 Peak HORIZONTAL
14617.00 | 44.88 41.52 44.38 12.67 54.69 [ 74.00 | -19.31 Peak HORIZONTAL
6882.00 48.10 36.54 43.46 8.32 49.50 | 74.00 | -24.50 Peak VERTICAL
8412.00 47.40 37.28 43.92 9.70 50.46 [ 74.00 | -23.54 Peak VERTICAL
9381.00 48.28 37.65 44.21 10.57 52.29 | 74.00 | -21.71 Peak VERTICAL
10690.00 | 49.63 38.61 44.30 11.01 54.95 [ 74.00 | -19.05 Peak VERTICAL
12628.00 | 47.44 38.93 44.26 11.21 53.32 | 74.00 | -20.68 Peak VERTICAL
13495.00 | 48.70 39.79 44.47 11.85 55.87 [ 74.00 | -18.13 Peak VERTICAL
1la CH165
7392.00 47.76 36.96 43.62 8.68 49.78 | 74.00 | -24.22 Peak HORIZONTAL
8463.00 48.23 37.29 43.94 9.76 51.34 | 74.00 | -22.66 Peak HORIZONTAL
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9874.00 48.20 38.07 44.36 10.82 52.73 | 74.00 | -21.27 Peak HORIZONTAL
10673.00 50.52 38.60 44.30 11.00 55.82 | 74.00 | -18.18 Peak HORIZONTAL
13444.00 | 46.52 39.74 44.46 11.80 53.60 [ 74.00 | -20.40 Peak HORIZONTAL
14668.00 | 45.66 41.53 44.37 12.70 55.52 | 74.00 | -18.48 Peak HORIZONTAL
7392.00 47.73 36.96 43.62 8.68 49.75 | 74.00 | -24.25 Peak VERTICAL
8497.00 47.75 37.30 43.95 9.80 50.90 | 74.00 | -23.10 Peak VERTICAL
9364.00 48.34 37.65 44.21 10.56 52.34 | 74.00 | -21.66 Peak VERTICAL
10758.00 50.75 38.65 44.29 11.02 56.13 | 74.00 | -17.87 Peak VERTICAL
13614.00 | 47.20 39.85 44.50 11.97 5452 [ 74.00 | -19.48 Peak VERTICAL
14226.00 | 46.40 40.68 44.52 12.48 55.04 | 74.00 | -18.96 Peak VERTICAL

Conclusion: Pass

Note: -27 dBm/MHz Limit=95.2+EIRP[dBm]=95.2-27=68.2 dBuV/m

For transmitters operating in the 5150MHz-5250MHz, 5725MHz-5850MHz band: all emissions outside of the
5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.
Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with QP limit, QP Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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9. Band Edge Compliance

9.1. Block diagram of test setup

Semi-Anechoic 3m Chamber

[ﬂ ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m
(Reference Point)

v

1.5m(L)*1.0m(W)*0.8m(H)

~ EUT

TURN TABLE 1.5m
(FIBRE GLASS)

ABSORBER

AMP [MSpectrum Receiver [ PC System

9.2. Limit

For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an EIRP of -27dBm/MHz

For transmitters operating in the 5.725-5.85 GHz band: All emissions within the frequency range
from the band edge to 10 MHz above or below the band edge shall not exceed an EIRP of
-17dBm/MHz; for frequencies 10MHz or greater above or below the band edge, emissions shall
not exceed an EIRP of -27dBm/MHz

-17 dBm/MHz Limit=95.2+EIRP[dBm]=95.2-17=78.2 dBuV/m

-27 dBm/MHz Limit=95.2+EIRP[dBm]=95.2-27=68.2 dBuV/m

9.3. Test Procedure

Same with clause 8.3 except change investigated frequency range from 5.15-5.25 GHz,
5.725-5.85 GHz.

Remark: All restriction band have been tested, and only the worse case is shown in report.
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9.4. Testresult

PASS. (See below detailed test result)

Notel: As specified in 15.407(b), emissions above 1000 MHz that are outside of the restricted
bands are subject to a peak emission limit of -27 dBm/MHz (or -17 dBm/MHz as specified in
15.407(b)(4)). However, an out-of-band emission that complies with both the average and peak
limits of 15.209 is not required to satisfy the -27 dBm/MHz or -17 dBm/MHz peak emission limit
Note2: 11a ANT 1, 11n, 11ac mode ANT 1 ANT 2 mode and MIMO mode all have been tested,

only ANT 1 mode is the worst case and reported.
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TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date
EUT

Power Supply

: 2018-10-29

. Wall AP

. DC 48V

. DDT 3m Chamber 1#

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By
Model Number

Test Mode

. Talent

: Tx mode

: WL8200-WH2

Condition . Temp:24.5C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo . 11A 5180MHz
Data: 57
120 Level (dBuVim)
110
90
FCC PART 15C PK
70
2 M
WWMWWW et T e Ll
30
10510{] 5110. 5120. 5130. 5140. 5150. 5160. 5170. 5180. 5190, 5200
Freguency (MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5145.90 43.00 35.15 43.71 7.67 42.11 54.00 -11.89 | Average VERTICAL
2 5145.90 55.26 35.15 43.71 7.67 54.37 74.00 -19.63 Peak VERTICAL
3 5150.00 54.12 35.15 43.71 7.67 53.23 74.00 -20.77 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site

Test Date
EUT

Power Supply

TR-4-E-009 Radiated

. DDT 3m Chamber 1#
1 2018-10-29
. Wall AP

: DC 48V

Emission Test Result

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/HORIZONTAL
Memo : 11A 5180MHz
Data: 58
120 Level ({dBuV/m)
110
a0
FCC PRRT 15C PK
70
2 3 "
50 T HF Tl gy
30
msmﬂ 5110. 5120. 5130, 5140, 5150, 5160, 5170. 5180. 5190, 5200
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5126.90 41.99 35.13 43.72 7.66 41.06 54.00 -12.94 | Average | HORIZONTAL
2 5126.90 55.41 35.13 43.72 7.66 54.48 74.00 -19.52 Peak HORIZONTAL
3 5150.00 53.18 35.15 43.71 7.67 52.29 74.00 -21.71 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Test Site

Test Date
EUT

Power Supply

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

. Talent

: Tx mode

: WL8200-WH2

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/HORIZONTAL
Memo . 11A 5240MHz
Data: 59
120 Level ({dBuV/m)
110
a0
FCC PART 15C PK
70
. . 2
mww KT ST L BT BT LT RTRNCE T PE A T YR LR W L e Wy gt L T A gt ™
30
msznﬂ 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5350.00 52.45 35.35 43.59 7.80 52.01 74.00 -21.99 Peak HORIZONTAL
2 5372.90 54.65 35.37 43.58 7.81 54.25 74.00 -19.75 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date
EUT

Power Supply

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo . 11A 5240MHz
Data: 60
120 Level ({dBuV/m)
110
a0
FCC PART 15C PK
' /‘v/ \n
. 3
WW JWW ST P, T N L T P ST e R TE e Fot vl
30
mszﬂﬂ 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5350.00 52.42 35.35 43.59 7.80 51.98 74.00 -22.02 Peak VERTICAL
2 5385.90 41.90 35.39 43.57 7.82 41.54 54.00 -12.46 Average VERTICAL
3 5385.90 55.04 35.39 43.57 7.82 54.68 74.00 -19.32 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date

EUT

Power Supply

Condition

Memo

120

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

1 2018

: Wall

-10-29

AP

: DC 48V

: Temp:24.5’C,Humi:55%,Press:100.1kPa

: 11A 5745MHz

Level (dBuV/m)

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Antenna/Distance : 2017 HF907/3m/VERTICAL

110

90

FCC PART 15C PK

T0

30

10

T R e =

A i
AT AP o

Lo v e e s

5600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 58310. 5830. 5850. 5870. 5890. 5910. 5930. 5950

Frequency {(MHz)

Item Freq. Read | Antenna | PRM | Cable | Result Limit Over | Detector | Polarization

Level Factor | Factor | Loss Level Line Limit

(Mark) | (MHz) | (dBuv) (dB/m) dB dB (dBuv/m) | (d@Buv/im) | (dB)
5715.00 | 49.60 35.59 43.37 8.03 49.85 109.4 -59.55 Average VERTICAL
2 5715.00 | 72.89 35.59 43.37 8.03 73.14 109.4 -36.26 Peak VERTICAL
3 5725.00 | 51.00 35.59 43.37 8.04 51.26 122.2 -70.94 Average VERTICAL
4 5725.00 | 72.29 35.59 43.37 8.04 72.55 122.2 -49.65 Peak VERTICAL
5 5800.55 | 84.65 35.62 43.32 8.08 85.03 125.2 -40.17 Average VERTICAL
6 5800.55 | 108.28 35.62 43.32 8.08 108.66 125.2 -16.54 Peak VERTICAL
7 5850.00 | 51.10 35.64 43.29 8.12 51.57 122.2 -70.63 Peak VERTICAL
8 5850.00 | 71.41 35.64 43.29 8.12 71.88 122.2 -50.32 Peak VERTICAL
9 5860.00 | 49.31 35.64 43.28 8.12 49.79 109.4 -59.61 Peak VERTICAL
10 5860.00 | 67.17 35.64 43.28 8.12 67.65 109.4 -16.36 | Average VERTICAL
11 5715.00 | 49.60 35.59 43.37 8.03 49.85 109.4 -59.55 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site . DDT 3m Chamber 1#
Test Date . 2018-10-29
EUT . Wall AP

Power Supply : DC 48V

Condition : Temp:24.5’C,Humi:55%,Press:100.1kPa

Memo . 11A 5745MHz

120 Level (dBuV/m)

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

Antenna/Distance

. Talent

: Tx mode

: WL8200-WH2

: 2017 HF907/3m/HORIZONTAL

110

90
FCC PART 15C PK
70 wj \
mwwwu'ww-mr'-* o) wawv B S Ao o ! R PR A N
1
30 |
105600 5630, 5650. 5670. 5690, 5710, 5730. 5750. 5770. 5790, 5810. 5830, 5850. 5870. 5890. 5910, 5930, 5950
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5715 44 .96 35.59 43.37 8.03 45.21 109.4 -64.19 Average HORIZONTAL
2 5715 53.22 35.59 43.37 8.03 53.47 109.4 -55.93 Peak HORIZONTAL
3 5725 45,12 35.59 43.37 8.04 45.38 122.2 -76.82 Average HORIZONTAL
4 5725 53.09 35.59 43.37 8.04 53.35 122.2 -68.85 Peak HORIZONTAL
5 5742.1 81.69 35.6 43.35 8.05 81.99 125.2 -43.21 Average HORIZONTAL
6 5742.1 95.9 35.6 43.35 8.05 96.20 125.2 -29.00 Peak HORIZONTAL
7 5850 42.89 35.64 43.29 8.12 43.36 122.2 -78.84 Average HORIZONTAL
8 5850 51.39 35.64 43.29 8.12 51.86 122.2 -70.34 Peak HORIZONTAL
9 5860 42.66 35.64 43.28 8.12 43.14 109.4 -66.26 Average HORIZONTAL
10 5860 52.41 35.64 43.28 8.12 52.89 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Dat

EUT

Power Supply

Condition

Memo

120
110

90

TR-4-E-009 Radiated Emission Test Result

e

1 2018-10-29

. Wall AP

: DC 48V

. DDT 3m Chamber 1#

: 11A 5785MHz

Level (dBuV/m)

: Temp:24.5’C,Humi:55%,Press:100.1kPa

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

Antenna/Distance

. Talent

© TX

mode

: WL8200-WH2

: 2017 HF907/3m/HORIZONTAL

FCC PART 15C PK

70 I\J \<
R " , L W1 .
O it et e ki A e e A
1
30
105500 5630, 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5010. 5930. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 43.61 35.59 43.37 8.03 43.86 109.4 -65.54 | Average HORIZONTAL
2 5715 52.52 35.59 43.37 8.03 52.77 109.4 -56.63 Peak HORIZONTAL
3 5725 43.68 35.59 43.37 8.04 43.94 122.2 -78.26 Average HORIZONTAL
4 5725 52.99 35.59 43.37 8.04 53.25 122.2 -68.95 Peak HORIZONTAL
5 5781.65 81 35.61 43.33 8.07 81.35 125.2 -43.85 Average HORIZONTAL
6 5781.65 95.77 35.61 43.33 8.07 96.12 125.2 -29.08 Peak HORIZONTAL
7 5850 43.22 35.64 43.29 8.12 43.69 122.2 -78.51 Average HORIZONTAL
8 5850 51.59 35.64 43.29 8.12 52.06 122.2 -70.14 Peak HORIZONTAL
9 5860 42.98 35.64 43.28 8.12 43.46 109.4 -65.94 | Average HORIZONTAL
10 5860 52.88 35.64 43.28 8.12 53.36 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date

EUT

Power Supply

Condition

Memo

1
1

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

: Temp:24.5’C,Humi:55%,Press:100.1kPa

: 11A 5785MHz

20

Level (dBuV/m)

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Antenna/Distance : 2017 HF907/3m/VERTICAL

10

90

FCC PART 15C PK

70 P‘J \
el coion ; . e A A . L2 10 |, . o
50 SRR . o) LA Herh oo e o bt e i st e
30
105500 5630 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5910, 5830. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) | (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 43.21 35.59 43.37 8.03 43.46 109.4 -65.94 Average VERTICAL
2 5715 54.46 35.59 43.37 8.03 54.71 109.4 -54.69 Peak VERTICAL
3 5725 43.66 35.59 43.37 8.04 43.92 122.2 -78.28 | Average VERTICAL
4 5725 53.59 35.59 43.37 8.04 53.85 122.2 -68.35 Peak VERTICAL
5 5782.35 83.01 35.61 43.33 8.07 83.36 125.2 -41.84 Average VERTICAL
6 5782.35 97.26 35.61 43.33 8.07 97.61 125.2 -27.59 Peak VERTICAL
7 5850 42.46 35.64 43.29 8.12 42.93 122.2 -79.27 Average VERTICAL
8 5850 52.24 35.64 43.29 8.12 52.71 122.2 -69.49 Peak VERTICAL
9 5860 43.87 35.64 43.28 8.12 44.35 109.4 -65.05 | Average VERTICAL
10 5860 52.59 35.64 43.28 8.12 53.07 109.4 -16.36 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date

EUT

Power Supply

Condition

Memo

120
110

90

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

: Temp:24.5’C,Humi:55%,Press:100.1kPa

: 11A 5825MHz

Level (dBuV/m)

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

Antenna/Distance

. Talent

: Tx mode

: WL8200-WH2

: 2017 HF907/3m/VERTICAL

FCC PART 15C PK

70 \
SN P U PR S 2 Ld',Lr .“Ahdgwhmxmv“wmw 10 o S S To—
50
30
105500 5630, 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5910. 5930. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 43 35.59 43.37 8.03 43.25 109.4 -66.15 Average VERTICAL
2 5715 53.47 35.59 43.37 8.03 53.72 109.4 -55.68 Peak VERTICAL
3 5725 43 35.59 43.37 8.04 43.26 122.2 -78.94 Average VERTICAL
4 5725 53.62 35.59 43.37 8.04 53.88 122.2 -68.32 Peak VERTICAL
5 5821.55 86.7 35.63 43.31 8.1 87.12 125.2 -38.08 Average VERTICAL
6 5821.55 95.63 35.63 43.31 8.1 96.05 125.2 -29.15 Peak VERTICAL
7 5850 42.3 35.64 43.29 8.12 42.77 122.2 -79.43 Average VERTICAL
8 5850 52.6 35.64 43.29 8.12 53.07 122.2 -69.13 Peak VERTICAL
9 5860 43.2 35.64 43.28 8.12 43.68 109.4 -65.72 | Average VERTICAL
10 5860 52.89 35.64 43.28 8.12 53.37 109.4 -16.36 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date
EUT

Power Supply

Condition

Memo

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

: 11A 5825MHz

Level (dBuV/m)

: Temp:24.5’C,Humi:55%,Press:100.1kPa

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

ABOVE1G.EM6

Tested By
Model Number

Test Mode

Antenna/Distance

. Talent

: WL8200-WH2

: Tx mode

: 2017 HF907/3m/HORIZONTAL

120
110
f
90 p
FCC PART 15C PK
70 \
W“""""\"I"' & .lw“..f- “l“_w_"“_ 2 pa P .ITU.I‘l_" " ] 2 - |m 10 -
50 _ : - -
30
1056{]{] 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930. 5950
Frequency (MHz)
Item Freqg. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 42.3 35.59 43.37 | 803 42.55 109.4 | -66.85 | Average [ HORIZONTAL
2 5715 54.81 35.59 43.37 8.03 55.06 109.4 -54.34 Peak HORIZONTAL
3 5725 42 35.59 43.37 8.04 42.26 122.2 -79.94 | Average HORIZONTAL
4 5725 52.22 35.59 43.37 8.04 52.48 122.2 -69.72 Peak HORIZONTAL
5 5821.2 86 35.63 43.31 8.1 86.42 125.2 -38.78 | Average HORIZONTAL
6 5821.2 94.45 35.63 43.31 8.1 94.87 125.2 -30.33 Peak HORIZONTAL
7 5850 43.4 35.64 43.29 8.12 43.87 122.2 -78.33 | Average HORIZONTAL
8 5850 52.67 35.64 43.29 8.12 53.14 122.2 -69.06 Peak HORIZONTAL
9 5860 42.6 35.64 43.28 8.12 43.08 109.4 -66.32 | Average | HORIZONTAL
10 5860 52.74 35.64 43.28 8.12 53.22 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Test Site : DDT 3m Chamber 1#
Test Date 1 2018-10-29

EUT : Wall AP

Power Supply : DC 48V

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/HORIZONTAL
Memo : 11N20 5180MHz
Data: 67
120 Level ({dBuV/m)
110
a0
FCC PART 15C PK
70 ﬁ//f
2
O ke e D s T Vit
30
msmﬂ 5110. 5120. 5130, 5140, 5150, 5160, 5170. 5180. 5190, 5200
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5145.20 44.34 35.15 43.71 7.67 43.45 54.00 -10.55 | Average | HORIZONTAL
2 5145.20 55.17 35.15 43.71 7.67 54.28 74.00 -19.72 Peak HORIZONTAL
3 5150.00 54.84 35.15 43.71 7.67 53.95 74.00 -20.05 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date
EUT

Power Supply

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

. Talent

: Tx mode

: WL8200-WH2

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo : 11N20 5180MHz
Data: 68
120 Level ({dBuV/m)
110
a0
FCC PART 15C PK
70
2 !
WMMMMMWWW RLLNCT
30
105100 5110. 5120. 5130, 5140, 5150, 5160, 5170. 5180. 5190, 5200
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5134.70 43.29 35.13 43.72 7.66 42.36 54.00 -11.64 | Average VERTICAL
2 5134.70 55.82 35.13 43.72 7.66 54.89 74.00 -19.11 Peak VERTICAL
3 5150.00 52.87 35.15 43.71 7.67 51.98 74.00 -22.02 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date
EUT

Power Supply

1 2018-10-29

. Wall AP

: DC 48V

. DDT 3m Chamber 1#

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

. Talent

: Tx mode

: WL8200-WH2

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo : 11N20 5240MHz

Data: 69

120 Level ({dBuV/m)

110

a0

FCC PART 150 PK

1./

\

50 Fraa T ety e LG (e T e S L T e T P e i T e o P
30
105560 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5350.00 53.77 35.35 43.59 7.80 53.33 74.00 -20.67 Peak VERTICAL
2 5371.60 44,13 35.37 43.58 7.81 43.73 54.00 -10.27 Average VERTICAL
3 5371.60 55.76 35.37 43.58 7.81 55.36 74.00 -18.64 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

Test Site : DDT 3m Chamber 1# ABOVELG.EM6

Test Date 1 2018-10-29 Tested By . Talent

EUT : Wall AP Model Number : WL8200-WH2
Power Supply : DC 48V Test Mode : Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/HORIZONTAL
Memo : 11N20 5240MHz
Data: 70
120 Level ({dBuV/m)
110
a0
FCC PART 15C PK
70
Il L} 2 4
SUMW LA T L T T Bl T ey W ST ey s e T
30
msznﬂ 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
5350.00 44.87 35.35 43.59 7.80 44.43 54.00 -9.57 Average | HORIZONTAL
2 5350.00 54.44 35.35 43.59 7.80 54.00 74.00 -20.00 Peak HORIZONTAL
3 5402.02 43.76 35.40 43.56 7.83 43.43 54.00 -10.57 | Average | HORIZONTAL
4 5402.02 55.16 35.40 43.56 7.83 54.83 74.00 -19.17 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date
EUT

Power Supply

Condition

Memo

120

1 2018-10-29

. Wall AP

: DC 48V

Level (dBuV/m)

. DDT 3m Chamber 1#

: 11IN20 5745MHz

: Temp:24.5’C,Humi:55%,Press:100.1kPa

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

ABOVE1G.EM6

Tested By
Model Number

Test Mode

Antenna/Distance

. Talent

: WL8200-WH2

: Tx mode

: 2017 HF907/3m/HORIZONTAL

110

90

FCC PART 15C PK

70 d’/ \L
IR . ettt e feort b ; 10 et e
50
30
105500 5630, 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5010. 5930. 550
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 43.57 35.59 43.37 8.03 43.82 109.4 -65.58 Average HORIZONTAL
2 5715 53.65 35.59 43.37 8.03 53.90 109.4 -55.50 Peak HORIZONTAL
3 5725 43.16 35.59 43.37 8.04 43.42 122.2 -78.78 Average HORIZONTAL
4 5725 53.82 35.59 43.37 8.04 54.08 122.2 -68.12 Peak HORIZONTAL
5 5741.75 85.31 35.6 43.35 8.05 85.61 125.2 -39.59 Average HORIZONTAL
6 5741.75 94.44 35.6 43.35 8.05 94.74 125.2 -30.46 Peak HORIZONTAL
7 5850 43.33 35.64 43.29 8.12 43.80 122.2 -78.40 | Average [ HORIZONTAL
8 5850 52.51 35.64 43.29 8.12 52.98 122.2 -69.22 Peak HORIZONTAL
9 5860 43.21 35.64 43.28 8.12 43.69 109.4 -65.71 | Average HORIZONTAL
10 5860 53.15 35.64 43.28 8.12 53.63 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Dat

EUT

e

Power Supply

Condition

Memo

120
110

90

1 2018-10-29

. Wall AP

: DC 48V

Level (dBuV/m)

. DDT 3m Chamber 1#

: 11IN20 5745MHz

: Temp:24.5’C,Humi:55%,Press:100.1kPa

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By
Model Number

Test Mode

Antenna/Distance

. Talent

: Tx mode

: WL8200-WH2

: 2017 HF907/3m/VERTICAL

FCC PART 15C PK

“’ / 1\
50 s e 2 e Fentcprgretty Y “Rm1 riid oo Sl
30
105500 5630, 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5010. 5930. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 42.89 35.59 43.37 8.03 43.14 109.4 -66.26 Average VERTICAL
2 5715 52.69 35.59 43.37 8.03 52.94 109.4 -56.46 Peak VERTICAL
3 5725 43.67 35.59 43.37 8.04 43.93 122.2 -78.27 Average VERTICAL
4 5725 54.34 35.59 43.37 8.04 54.60 122.2 -67.60 Peak VERTICAL
5 5749.8 86.07 35.6 43.35 8.05 86.37 125.2 -38.83 | Average VERTICAL
6 5749.8 96.55 35.6 43.35 8.05 96.85 125.2 -28.35 Peak VERTICAL
7 5850 41.97 35.64 43.29 8.12 42.44 122.2 -79.76 Average VERTICAL
8 5850 51.98 35.64 43.29 8.12 52.45 122.2 -69.75 Peak VERTICAL
9 5860 43.07 35.64 43.28 8.12 43.55 109.4 -65.85 | Average VERTICAL
10 5860 52.86 35.64 43.28 8.12 53.34 109.4 -16.36 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date

EUT

Power Supply

Condition

Memo

120
110

90

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

: Temp:24.5’C,Humi:55%,Press:100.1kPa

: 11N20 5785MHz

Level (dBuV/m)

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Antenna/Distance : 2017 HF907/3m/VERTICAL

FCC PART 15C PK

70
LA T Ll LT ]
T e SRR NRTRR NS ST RO | L VP e e e e e B
30
105500 5630, 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5010. 5830. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 42.61 35.59 43.37 8.03 42.86 109.4 -66.54 Average VERTICAL
2 5715 53.33 35.59 43.37 8.03 53.58 109.4 -55.82 Peak VERTICAL
3 5725 43.25 35.59 43.37 8.04 43.51 122.2 -78.69 Average VERTICAL
4 5725 54.18 35.59 43.37 8.04 54.44 122.2 -67.76 Peak VERTICAL
5 5787.25 83.04 35.61 43.33 8.08 83.40 125.2 -41.80 Average VERTICAL
6 5787.25 95.5 35.61 43.33 8.08 95.86 125.2 -29.34 Peak VERTICAL
7 5850 42.9 35.64 43.29 8.12 43.37 122.2 -78.83 | Average VERTICAL
8 5850 51.66 35.64 43.29 8.12 52.13 122.2 -70.07 Peak VERTICAL
9 5860 42.76 35.64 43.28 8.12 43.24 109.4 -66.16 | Average VERTICAL
10 5860 53.72 35.64 43.28 8.12 54.20 109.4 -16.36 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Dat

EUT

e

Power Supply

Condition

Memo

120
110

90

1 2018-10-29

. Wall AP

: DC 48V

Level (dBuV/m)

. DDT 3m Chamber 1#

: 11N20 5785MHz

: Temp:24.5’C,Humi:55%,Press:100.1kPa

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

Antenna/Distance

. Talent

: Tx mode

: WL8200-WH2

: 2017 HF907/3m/HORIZONTAL

FCC PART 15C PK

70
- L st - ..M,\ ./ \ 10 .
5ol . " . N =R LT Al o
30
105500 5630 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5010, 5930. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 42.87 35.59 43.37 8.03 43.12 109.4 -66.28 Average HORIZONTAL
2 5715 53.49 35.59 43.37 8.03 53.74 109.4 -55.66 Peak HORIZONTAL
3 5725 43.51 35.59 43.37 8.04 43.77 122.2 -78.43 Average HORIZONTAL
4 5725 54.73 35.59 43.37 8.04 54.99 122.2 -67.21 Peak HORIZONTAL
5 5780.6 83.21 35.61 43.33 8.07 83.56 125.2 -41.64 Average HORIZONTAL
6 5780.6 94.17 35.61 43.33 8.07 94.52 125.2 -30.68 Peak HORIZONTAL
7 5850 43.44 35.64 43.29 8.12 43.91 122.2 -78.29 Average HORIZONTAL
8 5850 52.02 35.64 43.29 8.12 52.49 122.2 -69.71 Peak HORIZONTAL
9 5860 43.21 35.64 43.28 8.12 43.69 109.4 -65.71 | Average HORIZONTAL
10 5860 53.04 35.64 43.28 8.12 53.52 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber 1#
Test Date 1 2018-10-29

EUT : Wall AP

Power Supply : DC 48V

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

ABOVE1G.EM6

Tested By
Model Number

Test Mode

. Talent

: WL8200-WH2

: Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/HORIZONTAL
Memo : 11N20 5825MHz
120 Level ({dBuV/m)

110

a0

T0

30

10

“\ FCC PART 15C PK

[ T e T

T e Ui e e e

5600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930. 5950
Frequency (MHz)
ltem Freq. Read | Antenna | PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
5715 42.36 35.59 43.37 8.03 42.61 109.4 -66.79 | Average HORIZONTAL
2 5715 53.14 35.59 43.37 8.03 53.39 109.4 -56.01 Peak HORIZONTAL
3 5725 42.68 35.59 43.37 8.04 42.94 122.2 -79.26 | Average HORIZONTAL
4 5725 52.93 35.59 43.37 8.04 53.19 122.2 -69.01 Peak HORIZONTAL
5 5830.65 82.31 35.63 43.3 8.1 82.74 125.2 -42.46 | Average HORIZONTAL
6 5830.65 94.01 35.63 43.3 8.1 94.44 125.2 -30.76 Peak HORIZONTAL
7 5850 42.19 35.64 43.29 8.12 42.66 122.2 -79.54 | Average HORIZONTAL
8 5850 52.54 35.64 43.29 8.12 53.01 122.2 -69.19 Peak HORIZONTAL
9 5860 41.92 35.64 43.28 8.12 42.40 109.4 -67.00 | Average HORIZONTAL
10 5860 53.18 35.64 43.28 8.12 53.66 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date
EUT

Power Supply

. Wall AP

: DC 48V

1 2018-10-29

. DDT 3m Chamber 1#

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

. Talent

: Tx mode

: WL8200-WH2

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo : 11N20 5785MHz

Data: 76

120 Level ({dBuV/m)

110

a0

.

FCC PART 15C PK

T0

o My

\ 8 10

&

ot e

30

10

bl

4
el flaa bt A B L

hals s

5600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 52810. 5830. 5850.

5870. 5890. 5910. 5930. 5950

Frequency (MHz)

ltem Freq. Read | Antenna | PRM | Cable | Result Limit Over | Detector | Polarization

Level Factor Factor Loss Level Line Limit

(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
5715 43.11 35.59 43.37 8.03 43.36 109.4 -66.04 | Average VERTICAL
2 5715 53.09 35.59 43.37 8.03 53.34 109.4 -56.06 Peak VERTICAL
3 5725 42.97 35.59 43.37 8.04 43.23 122.2 -78.97 | Average VERTICAL
4 5725 55.37 35.59 43.37 8.04 55.63 122.2 -66.57 Peak VERTICAL
5 5819.1 83.67 35.63 43.31 8.1 84.09 125.2 -41.11 | Average VERTICAL
6 5819.1 93.16 35.63 43.31 8.1 93.58 125.2 -31.62 Peak VERTICAL
7 5850 42.16 35.64 43.29 8.12 42.63 122.2 -79.57 | Average VERTICAL
8 5850 54.2 35.64 43.29 8.12 54.67 122.2 -67.53 Peak VERTICAL
9 5860 42.62 35.64 43.28 8.12 43.10 109.4 -66.30 | Average VERTICAL
10 5860 52.61 35.64 43.28 8.12 53.09 109.4 -16.36 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date
EUT

Power Supply

TR-4-E-009 Radiated

. DDT 3m Chamber 1#
1 2018-10-29
. Wall AP

: DC 48V

Emission Test Result

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo . 11AC20 5180MHz
Data: 77
120 Level ({dBuV/m)
110
a0
FCC PART 15C PK
70
- 3
mw“ L T o LT R T TR T T LT TR T T sl
30
msmﬂ 5110. 5120. 5130, 5140, 5150, 5160, 5170. 5180. 5190, 5200
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5129.40 44.78 35.13 43.72 7.66 43.85 54.00 -10.15 | Average VERTICAL
2 5129.40 55.69 35.13 43.72 7.66 54.76 74.00 -19.24 Peak VERTICAL
3 5150.00 53.91 35.15 43.71 7.67 53.02 74.00 -20.98 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date
EUT

Power Supply

TR-4-E-009 Radiated

. DDT 3m Chamber 1#
1 2018-10-29
. Wall AP

: DC 48V

Emission Test Result

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/HORIZONTAL
Memo : 11AC20 5180MHz
Data: 78
120 Level ({dBuV/m)
110
a0
FCC PART 15C PK
70
1 | 3 " L
50 R e AT R o e A T P e By 5 LA T T R o A TT hal =
30
msmﬂ 5110. 5120. 5130, 5140, 5150, 5160, 5170. 5180. 5190, 5200
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5107.60 56.39 35.11 43.74 7.65 55.41 74.00 -18.59 Peak HORIZONTAL
2 5107.60 42.95 35.11 43.74 7.65 41.97 74.00 -32.03 Peak HORIZONTAL
3 5150.00 53.97 35.15 43.71 7.67 53.08 74.00 -20.92 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

Test Site : DDT 3m Chamber 1# ABOVELG.EM6

Test Date 1 2018-10-29 Tested By . Talent

EUT : Wall AP Model Number : WL8200-WH2
Power Supply : DC 48V Test Mode : Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/HORIZONTAL
Memo : 11AC20 5240MHz
Data: 79
120 Level ({dBuV/m)
110
a0
FCC PART 15C PK
70
. , . : 3
50 U} o P T T TN T T T | T T L R L e TR L TP T LT Py FEFR T T
30
mszﬂﬂ 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5350.00 53.61 35.35 43.59 7.80 53.17 74.00 -20.83 Peak HORIZONTAL
2 5385.38 43.17 35.39 43.57 7.82 42.81 54.00 -11.19 | Average | HORIZONTAL
3 5385.38 55.25 35.39 43.57 7.82 54.89 74.00 -19.11 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.

Page 138 of 170




Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date
EUT

Power Supply

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

ABOVE1G.EM6

Tested By
Model Number

Test Mode

. Talent

: WL8200-WH2

: Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo : 11AC20 5240MHz
Data: 80
120 Level ({dBuV/m)
110
a0
FCC PART 15C PK
70
, , 1 3
%MW T A L PR o s PO T T T i T o g bl
30
mszﬂﬂ 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5350.00 53.47 35.35 43.59 7.80 53.03 74.00 -20.97 Peak VERTICAL
2 5361.72 43.22 35.36 43.58 7.81 42.81 54.00 -11.19 Average VERTICAL
3 5361.72 54.42 35.36 43.58 7.81 54.01 74.00 -19.99 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date

EUT

Power Supply

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

. Talent

: Tx mode

: WL8200-WH2

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo : 11AC20 5745MHz

Data: 81

120 Level ({dBuV/m)

110

a0

FCC PART 15C PK

T0

\‘ ey, & A Al 8 JU &

30

10

e

L2 ke

R L

{1 X
Ao it e

"
o

5600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850

. 5870. 5890. 5910. 5930. 5950

Frequency (MHz)

ltem Freq. Read | Antenna | PRM | Cable | Result Limit Over | Detector | Polarization

Level Factor Factor Loss Level Line Limit

(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
5715 44.17 35.59 43.37 8.03 44.42 109.4 -64.98 | Average VERTICAL
2 5715 52.82 35.59 43.37 8.03 53.07 109.4 -56.33 Peak VERTICAL
3 5725 43.6 35.59 43.37 8.04 43.86 122.2 -78.34 | Average VERTICAL
4 5725 54.13 35.59 43.37 8.04 54.39 122.2 -67.81 Peak VERTICAL
5 5747 87.12 35.6 43.35 8.05 87.42 125.2 -37.78 | Average VERTICAL
6 5747 97.26 35.6 43.35 8.05 97.56 125.2 -27.64 Peak VERTICAL
7 5850 41.97 35.64 43.29 8.12 42.44 122.2 -79.76 | Average VERTICAL
8 5850 53.28 35.64 43.29 8.12 53.75 122.2 -68.45 Peak VERTICAL
9 5860 42.43 35.64 43.28 8.12 42.91 109.4 -66.49 | Average VERTICAL
10 5860 53.47 35.64 43.28 8.12 53.95 109.4 -16.36 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site . DDT 3m Chamber 1#
Test Date . 2018-10-29
EUT . Wall AP

Power Supply : DC 48V

Condition

Memo : 11AC20 5745MHz

120 Level (dBuV/m)

: Temp:24.5’C,Humi:55%,Press:100.1kPa

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

ABOVE1G

Tested By

Model Number

Test Mode

Antenna/Distance

.EM6

. Talent

: Tx mode

: WL8200-WH2

: 2017 HF907/3m/HORIZONTAL

110

i

90 7
FCC PART 15C PK
’ M/ \u
A !.u_wj_‘_ T Ao bty S— 2 S . 18 ‘10,..-.- P, |
50
30
105600 5630, 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5910, 5930. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 42.57 35.59 43.37 8.03 42.82 109.4 -66.58 Average HORIZONTAL
2 5715 54.11 35.59 43.37 8.03 54.36 109.4 -55.04 Peak HORIZONTAL
3 5725 43.27 35.59 43.37 8.04 43.53 122.2 -78.67 Average HORIZONTAL
4 5725 53.29 35.59 43.37 8.04 53.55 122.2 -68.65 Peak HORIZONTAL
5 5746.3 94.51 35.6 43.35 8.05 94.81 125.2 -30.39 Peak HORIZONTAL
6 5746.3 84.57 35.6 43.35 8.05 84.87 125.2 -40.33 Peak HORIZONTAL
7 5850 42.13 35.64 43.29 8.12 42.60 122.2 -79.60 | Average | HORIZONTAL
8 5850 53.74 35.64 43.29 8.12 54.21 122.2 -67.99 Peak HORIZONTAL
9 5860 42.38 35.64 43.28 8.12 42.86 109.4 -66.54 | Average HORIZONTAL
10 5860 52.81 35.64 43.28 8.12 53.29 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

ABOVE1G.EM6

Tested By
Model Number

Test Mode

. Talent

: WL8200-WH2

: Tx mode

Test Site : DDT 3m Chamber 1#

Test Date 1 2018-10-29

EUT : Wall AP

Power Supply : DC 48V

Condition : Temp:24.5’C,Humi:55%,Press:100.1kPa
Memo : 11AC20 5785MHz

120

110

90

Level (dBuV/m)

Antenna/Distance

: 2017 HF907/3m/HORIZONTAL

FCC PART 15C PK

70 / \
m PR " - 2_" A ,.NMHN"\“". o P 3.0 bt - -
50
30
105500 5630 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5910. 5930. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 42.96 35.59 43.37 8.03 43.21 109.4 -66.19 Average HORIZONTAL
2 5715 54.14 35.59 43.37 8.03 54.39 109.4 -55.01 Peak HORIZONTAL
3 5725 43.74 35.59 43.37 8.04 44.00 122.2 -78.20 Average HORIZONTAL
4 5725 53 35.59 43.37 8.04 53.26 122.2 -68.94 Peak HORIZONTAL
5 5777.45 83.49 35.61 43.33 8.07 83.84 125.2 -41.36 Average HORIZONTAL
6 5777.45 94.93 35.61 43.33 8.07 95.28 125.2 -29.92 Peak HORIZONTAL
7 5850 41.36 35.64 43.29 8.12 41.83 122.2 -80.37 Average HORIZONTAL
8 5850 52.9 35.64 43.29 8.12 53.37 122.2 -68.83 Peak HORIZONTAL
9 5860 41.88 35.64 43.28 8.12 42.36 109.4 -67.04 | Average HORIZONTAL
10 5860 53 35.64 43.28 8.12 53.48 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber 1#
Test Date 1 2018-10-29

EUT : Wall AP

Power Supply : DC 48V

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

. Talent

: Tx mode

: WL8200-WH2

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo : 11AC20 5785MHz

Data: 84

120 Level ({dBuV/m)

110

a0

FCC PART 15C PK

70 / \
ol oo o RN T 0 ; .
P ottt i o et . S
30
105500 5630 5650. 5670. 5600, 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800, 5010. 5030. 5650
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
5715 52.72 35.59 43.37 8.03 52.97 109.4 -56.43 Peak VERTICAL
2 5715 43.21 35.59 43.37 8.03 43.46 109.4 -65.94 Peak VERTICAL
3 5725 43.51 35.59 43.37 8.04 43.77 122.2 -78.43 | Average VERTICAL
4 5725 54.27 35.59 43.37 8.04 54.53 122.2 -67.67 Peak VERTICAL
5 5781.3 85.68 35.61 43.33 8.07 86.03 125.2 -39.17 | Average VERTICAL
6 5781.3 95.91 35.61 43.33 8.07 96.26 125.2 -28.94 Peak VERTICAL
7 5850 42.31 35.64 43.29 8.12 42.78 122.2 -79.42 | Average VERTICAL
8 5850 51.51 35.64 43.29 8.12 51.98 122.2 -70.22 Peak VERTICAL
9 5860 41.95 35.64 43.28 8.12 42.43 109.4 -66.97 | Average VERTICAL
10 5860 52.63 35.64 43.28 8.12 53.11 109.4 -16.36 Peak VERTICAL

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date

EUT

Power Supply

Condition

Memo

120
110

90

TR-4-E-009 Radiated Emission Test Result

1 2018-10-29

. Wall AP

: DC 48V

. DDT 3m Chamber 1#

: 11AC20 5825MHz

Level (dBuV/m)

: Temp:24.5’C,Humi:55%,Press:100.1kPa

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

Antenna/Distance

. Talent

: Tx mode

: WL8200-WH2

: 2017 HF907/3m/VERTICAL

(&)

FCC PART 15C PK

70 ”/ \
VA RSO IR NP N DR X - 4MM,“_ B0 L I S I
50
30
105500 5630, 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5910. 5930. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 42.96 35.59 43.37 8.03 43.21 109.4 -66.19 Average VERTICAL
2 5715 54.28 35.59 43.37 8.03 54.53 109.4 -54.87 Peak VERTICAL
3 5725 43.43 35.59 43.37 8.04 43.69 122.2 -78.51 Average VERTICAL
4 5725 53.96 35.59 43.37 8.04 54.22 122.2 -67.98 Peak VERTICAL
5 5820.5 94.51 35.63 43.31 8.1 94.93 125.2 -30.27 Peak VERTICAL
6 5820.5 85.21 35.63 43.31 8.1 85.63 125.2 -39.57 Peak VERTICAL
7 5850 42.35 35.64 43.29 8.12 42.82 122.2 -79.38 Peak VERTICAL
8 5850 53.11 35.64 43.29 8.12 53.58 122.2 -68.62 Peak VERTICAL
9 5860 42.33 35.64 43.28 8.12 42.81 109.4 -66.59 | Average VERTICAL
10 5860 53.16 35.64 43.28 8.12 53.64 109.4 -16.36 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date
EUT

Power Supply

Condition

Memo

120

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

: Temp:24.5’C,Humi:55%,Press:100.1kPa

: 11AC20 5825MHz

Level (dBuV/m)

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Antenna/Distance : 2017 HF907/3m/HORIZONTAL

110

90
fM FCC PART 15C PK
70
>0 1
30
105500 5630, 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5010, 5930. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) | (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 43.47 35.59 43.37 8.03 43.72 109.4 -65.68 Average HORIZONTAL
2 5715 53.32 35.59 43.37 8.03 53.57 109.4 -55.83 Peak HORIZONTAL
3 5725 43.63 35.59 43.37 8.04 43.89 122.2 -78.31 | Average HORIZONTAL
4 5725 53.42 35.59 43.37 8.04 53.68 122.2 -68.52 Peak HORIZONTAL
5 5827.5 82.76 35.63 43.3 8.1 83.19 125.2 -42.01 Average HORIZONTAL
6 5827.5 94.21 35.63 43.3 8.1 94.64 125.2 -30.56 Peak HORIZONTAL
7 5850 43.67 35.64 43.29 8.12 44.14 122.2 -78.06 Average HORIZONTAL
8 5850 52.62 35.64 43.29 8.12 53.09 122.2 -69.11 Peak HORIZONTAL
9 5860 53.17 35.64 43.28 8.12 53.65 109.4 -55.75 Peak HORIZONTAL
10 5860 42.18 35.64 43.28 8.12 42.66 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site . DDT 3m Chamber 1#
Test Date . 2018-10-29
EUT . Wall AP

Power Supply : DC 48V

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Condition : Temp:24.5’C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/HORIZONTAL
Memo : 11N40 5190MHz
Data: 87
120 Level ({dBuV/m)
110
a0
FCC PART 15C PK
70 Jﬂf \
2
50-1— A TR ey ST = b T g A
30
105760 5110, 5130. 5150. 5170. 5190. 5210. 5220
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5127.60 | 44.73 35.13 43.72 7.66 43.80 54.00 -10.20 | Average | HORIZONTAL
2 5127.60 55.68 35.13 43.72 7.66 54.75 74.00 -19.25 Peak HORIZONTAL
3 5150.00 54.11 35.15 43.71 7.67 53.22 74.00 -20.78 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date
EUT

Power Supply

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo : 11N40 5190MHz
Data: 88
120 Level ({dBuV/m)
110
a0
FCC PART, 15C PK
70
2 3
50 LT i
30
msmﬂ 5110. 5130. 5150. 5170. 5190. 5210. 5220
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5142.00 44,78 35.14 43.71 7.67 43.88 54.00 -10.12 | Average VERTICAL
2 5142.00 55.52 35.14 43.71 7.67 54.62 74.00 -19.38 Peak VERTICAL
3 5150.00 53.95 35.15 43.71 7.67 53.06 74.00 -20.94 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date
EUT

Power Supply

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

ABOVE1G.EM6

Tested By
Model Number

Test Mode

. Talent

: WL8200-WH2

: Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo : 11N40 5230MHz

Data: 89

120 Level ({dBuV/m)

110

a0

FCC PART 150 PK

70
1 2 . .
50 A T R AP A T e A O e T Ve D d Py d A o el ST [graamimbreods
30
105560 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5350.00 53.13 35.35 43.59 7.80 52.69 74.00 -21.31 Peak VERTICAL
2 5370.82 43.88 35.37 43.58 7.81 43.48 54.00 -10.52 Average VERTICAL
3 5370.82 55.14 35.37 43.58 7.81 54.74 74.00 -19.26 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan

Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date
EUT

Power Supply

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

ABOVE1G.EM6

Tested By
Model Number

Test Mode

. Talent

: WL8200-WH2

: Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/HORIZONTAL
Memo : 11N40 5230MHz

Data: 90

120 Level ({dBuV/m)

110

a0

FCC PART 150 PK

70
N 1 B
501" AT i A R At B T T e B T o AR Ay e v SR Rl EL L AT LTS W F TR U T e ey
30
105560 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5350.00 54.02 35.35 43.59 7.80 53.58 74.00 -20.42 Peak HORIZONTAL
2 5371.34 42.67 35.37 43.58 7.81 42.27 54.00 -11.73 Average HORIZONTAL
3 5371.34 55.26 35.37 43.58 7.81 54.86 74.00 -19.14 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date
EUT

Power Supply

. Wall AP

: DC 48V

. DDT 3m Chamber 1#

1 2018-10-29

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

. Talent

: Tx mode

: WL8200-WH2

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/HORIZONTAL
Memo : 11N40 5755MHz

Data: 91

120 Level ({dBuV/m)

110

a0

=

FCC PART 15C PK

T0

J
4 I\ . b

il
\

30

10

Ml i et et

! e T

2\

e WA vy

5600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930. 5950
Frequency (MHz)
ltem Freq. Read | Antenna | PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
5715 43.37 35.59 43.37 8.03 43.62 109.4 -65.78 | Average HORIZONTAL
2 5715 53.77 35.59 43.37 8.03 54.02 109.4 -55.38 Peak HORIZONTAL
3 5725 43.95 35.59 43.37 8.04 44.21 122.2 -77.99 | Average HORIZONTAL
4 5725 55.26 35.59 43.37 8.04 55.52 122.2 -66.68 Peak HORIZONTAL
5 5759.25 81.97 35.6 43.34 8.06 82.29 125.2 -42.91 | Average HORIZONTAL
6 5759.25 91.21 35.6 43.34 8.06 91.53 125.2 -33.67 Peak HORIZONTAL
7 5850 41.64 35.64 43.29 8.12 42.11 122.2 -80.09 | Average HORIZONTAL
8 5850 52.78 35.64 43.29 8.12 53.25 122.2 -68.95 Peak HORIZONTAL
9 5860 43.58 35.64 43.28 8.12 44.06 109.4 -65.34 | Average HORIZONTAL
10 5860 53.32 35.64 43.28 8.12 53.80 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date
EUT

Power Supply

. Wall AP

: DC 48V

. DDT 3m Chamber 1#

1 2018-10-29

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

ABOVE1G.EM6

Tested By
Model Number

Test Mode

. Talent

: WL8200-WH2

: Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo : 11N40 5755MHz

Data: 92

120 Level ({dBuV/m)

110

a0

T0

30

10

aa

FCC PART 15C PK

:
&—\x___‘m——»m

NI

A T

i o AR L

5600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930. 5950
Frequency (MHz)
ltem Freq. Read | Antenna | PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
5715 43.76 35.59 43.37 8.03 44.01 109.4 -65.39 | Average VERTICAL
2 5715 54.54 35.59 43.37 8.03 54.79 109.4 -54.61 Peak VERTICAL
3 5725 44.68 35.59 43.37 8.04 44.94 122.2 -77.26 | Average VERTICAL
4 5725 55.73 35.59 43.37 8.04 55.99 122.2 -66.21 Peak VERTICAL
5 5738.25 82.3 35.6 43.36 8.05 82.59 125.2 -42.61 | Average VERTICAL
6 5738.25 92.4 35.6 43.36 8.05 92.69 125.2 -32.51 Peak VERTICAL
7 5850 43.31 35.64 43.29 8.12 43.78 122.2 -78.42 | Average VERTICAL
8 5850 52.75 35.64 43.29 8.12 53.22 122.2 -68.98 Peak VERTICAL
9 5860 42.76 35.64 43.28 8.12 43.24 109.4 -66.16 | Average VERTICAL
10 5860 52.13 35.64 43.28 8.12 52.61 109.4 -16.36 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date

EUT

Power Supply

Condition

Memo

120

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

: Temp:24.5’C,Humi:55%,Press:100.1kPa

: 11N40 5795MHz

Level (dBuV/m)

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Antenna/Distance : 2017 HF907/3m/VERTICAL

110

90

K
FWMV\ FCC PART 15C PK

B

70 / \
" by L Bl endons . xJuﬂIhiu'{ " \ 5 .10, e
50 APargmt " w 4 L L e
30
105500 5630 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5910. 5930. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) | (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 43.18 35.59 43.37 8.03 43.43 109.4 -65.97 Average VERTICAL
2 5715 53.88 35.59 43.37 8.03 54.13 109.4 -55.27 Peak VERTICAL
3 5725 43.29 35.59 43.37 8.04 43.55 122.2 -78.65 Average VERTICAL
4 5725 53.8 35.59 43.37 8.04 54.06 122.2 -68.14 Peak VERTICAL
5 5791.1 81.69 35.62 43.33 8.08 82.06 125.2 -43.14 | Average VERTICAL
6 5791.1 91.69 35.62 43.33 8.08 92.06 125.2 -33.14 Peak VERTICAL
7 5850 42.78 35.64 43.29 8.12 43.25 122.2 -78.95 Average VERTICAL
8 5850 52.88 35.64 43.29 8.12 53.35 122.2 -68.85 Peak VERTICAL
9 5860 43.17 35.64 43.28 8.12 43.65 109.4 -65.75 | Average VERTICAL
10 5860 52.49 35.64 43.28 8.12 52.97 109.4 -16.36 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date
EUT

Power Supply

Condition

Memo

120

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

: Temp:24.5’C,Humi:55%,Press:100.1kPa

: 11N40 5795MHz

Level (dBuV/m)

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Antenna/Distance : 2017 HF907/3m/HORIZONTAL

110

90

M FCC PART 15C PK

L m.,AJ‘;HAM.J/ \ ot A0 e

70
50 etk nsbdt bt 4 S~ N " Rt e
30
105600 5630 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5910. 5830. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 42.64 35.59 43.37 8.03 42.89 109.4 -66.51 Average HORIZONTAL
2 5715 54.4 35.59 43.37 8.03 54.65 109.4 -54.75 Peak HORIZONTAL
3 5725 43.85 35.59 43.37 8.04 44.11 122.2 -78.09 Average HORIZONTAL
4 5725 53.15 35.59 43.37 8.04 53.41 122.2 -68.79 Peak HORIZONTAL
5 5788.65 | 81.33 35.62 43.33 8.08 81.70 125.2 -43.50 | Average | HORIZONTAL
6 5788.65 90.3 35.62 43.33 8.08 90.67 125.2 -34.53 Peak HORIZONTAL
7 5850 43.77 35.64 43.29 8.12 44.24 122.2 -77.96 Average HORIZONTAL
8 5850 54.16 35.64 43.29 8.12 54.63 122.2 -67.57 Peak HORIZONTAL
9 5860 42.18 35.64 43.28 8.12 42.66 109.4 -66.74 | Average HORIZONTAL
10 5860 52.1 35.64 43.28 8.12 52.58 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date 1 2018-10-29
EUT : Wall AP
Power Supply : DC 48V

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Condition : Temp:24.5’C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/HORIZONTAL
Memo : 11AC40 5190MHz

Data: 95

120 Level ({dBuV/m)

110

a0
FCC PARY 15C PK
70
1 L.} 2 4
e TR A A SR T 7 i AL
50
30
105760 5110, 5130. 5150. 5170. 5190. 5210. 5220
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
5132.88 | 43.13 35.13 43.72 7.66 42.20 54.00 -11.80 | Average | HORIZONTAL
2 5132.88 55.86 35.13 43.72 7.66 54.93 74.00 -19.07 Peak HORIZONTAL
3 5150.00 | 43.37 35.15 43.71 7.67 42.48 54.00 -11.52 | Average | HORIZONTAL
4 5150.00 55.12 35.15 43.71 7.67 54.23 74.00 -19.77 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date
EUT

Power Supply

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By
Model Number

Test Mode

. Talent

: Tx mode

: WL8200-WH2

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo : 11AC40 5190MHz
Data: 96
120 Level ({dBuV/m)
110
a0
FCC PARRJS5C PK
70
2 3
mmw%wwwmmp e e S
30
msmﬂ 5110. 5130. 5150. 5170. 5190. 5210. 5220
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5147.64 43.12 35.15 43.71 7.67 42.23 54.00 -11.77 | Average VERTICAL
2 5147.64 55.83 35.15 43.71 7.67 54.94 74.00 -19.06 Peak VERTICAL
3 5150.00 54.34 35.15 43.71 7.67 53.45 74.00 -20.55 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

Test Site : DDT 3m Chamber 1# ABOVELG.EM6

Test Date 1 2018-10-29 Tested By . Talent

EUT : Wall AP Model Number : WL8200-WH2
Power Supply : DC 48V Test Mode : Tx mode

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo : 11AC40 5230MHz

Data: 97

120 Level ({dBuV/m)

110

a0

FCC PART 150 PK

T0

itV K d TN f, "‘I R bk

50. e A AT B g UL e SRR T,

30

105560 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460

Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit

(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5350.00 53.58 35.35 43.59 7.80 53.14 74.00 -20.86 Peak VERTICAL
2 5438.42 43.21 35.44 43.54 7.86 42.97 54.00 -11.03 Average VERTICAL
3 5438.42 55.71 35.44 43.54 7.86 55.47 74.00 -18.53 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

Test Site : DDT 3m Chamber 1#
ABOVE1G.EM6
Test Date 1 2018-10-29 Tested By . Talent
EUT . Wall AP Model Number : WL8200-WH2
Power Supply : DC 48V Test Mode : Tx mode
Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/HORIZONTAL
Memo : 11AC40 5230MHz
Data: 98
120 Level ({dBuV/m)
110
a0
FCC PART 15C PK
70
. 1 3
50«*" Lo L T =T Ly P L e Sy TR RLTT D TR SR T ) e e JFTTRE
30
mszﬂﬂ 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430 5460
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
1 5350.00 53.11 35.35 43.59 7.80 52.67 74.00 -21.33 Peak HORIZONTAL
2 5367.44 42.74 35.37 43.58 7.81 42.34 54.00 -11.66 Average HORIZONTAL
3 5367.44 54.97 35.37 43.58 7.81 54.57 74.00 -19.43 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated

Emission Test Result

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Test Site : DDT 3m Chamber 1#

Test Date 1 2018-10-29

EUT : Wall AP

Power Supply : DC 48V

Condition : Temp:24.5’C,Humi:55%,Press:100.1kPa
Memo : 11AC40 5755MHz

120

Level (dBuV/m)

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Antenna/Distance

: 2017 HF907/3m/HORIZONTAL

110

B
90
[\k\{'\j FCC PART 15C PK
70
50
30
105500 5630 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5910. 5930. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 43.62 35.59 43.37 8.03 43.87 109.4 -65.53 Average HORIZONTAL
2 5715 54.08 35.59 43.37 8.03 54.33 109.4 -55.07 Peak HORIZONTAL
3 5725 44.56 35.59 43.37 8.04 44.82 122.2 -77.38 Average HORIZONTAL
4 5725 54.52 35.59 43.37 8.04 54.78 122.2 -67.42 Peak HORIZONTAL
5 5757.85 80.34 35.6 43.35 8.06 80.65 125.2 -44.55 | Average HORIZONTAL
6 5757.85 | 92.34 35.6 43.35 8.06 92.65 125.2 -32.55 Peak HORIZONTAL
7 5850 42.67 35.64 43.29 8.12 43.14 122.2 -79.06 Average HORIZONTAL
8 5850 52.25 35.64 43.29 8.12 52.72 122.2 -69.48 Peak HORIZONTAL
9 5860 43.27 35.64 43.28 8.12 43.75 109.4 -65.65 | Average HORIZONTAL
10 5860 53.49 35.64 43.28 8.12 53.97 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Dat

EUT

e

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

Power Supply

Condition

Memo

120
110

90

: DC 48V

: Temp:24.5’C,Humi:55%,Press:100.1kPa

: 11AC40 5755MHz

Level (dBuV/m)

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Antenna/Distance : 2017 HF907/3m/VERTICAL

(=)

FCC PART 15C PK

70 4/ \
PO VPN DRSO PO VO A ¥ PR U PSRN - [+ U ST PR A
50
30
105600 5630, 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5010. 5930. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 44.37 35.59 43.37 8.03 44.62 109.4 -64.78 Average VERTICAL
2 5715 54.7 35.59 43.37 8.03 54.95 109.4 -54.45 Peak VERTICAL
3 5725 44.83 35.59 43.37 8.04 45.09 122.2 -77.11 | Average VERTICAL
4 5725 54.69 35.59 43.37 8.04 54.95 122.2 -67.25 Peak VERTICAL
5 5737.9 82.38 35.6 43.36 8.04 82.66 125.2 -42.54 | Average VERTICAL
6 5737.9 94.68 35.6 43.36 8.04 94.96 125.2 -30.24 Peak VERTICAL
7 5850 42.39 35.64 43.29 8.12 42.86 122.2 -79.34 | Average VERTICAL
8 5850 52.56 35.64 43.29 8.12 53.03 122.2 -69.17 Peak VERTICAL
9 5860 42.64 35.64 43.28 8.12 43.12 109.4 -66.28 | Average VERTICAL
10 5860 52.86 35.64 43.28 8.12 53.34 109.4 -16.36 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date
EUT

Power Supply

Condition

Memo

120

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

: Temp:24.5’C,Humi:55%,Press:100.1kPa

: 11AC40 5795MHz

Level (dBuV/m)

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By . Talent
Model Number : WL8200-WH2
Test Mode : Tx mode

Antenna/Distance : 2017 HF907/3m/VERTICAL

110

90

f‘\’m\ FCC PART 15C PK

70 J/ \
L P VY P AP S -0 Y. ' ST LR SR PO A
50
30
105500 5630 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5910. 5830. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 42.68 35.59 43.37 8.03 42.93 109.4 -66.47 Average VERTICAL
2 5715 53.67 35.59 43.37 8.03 53.92 109.4 -55.48 Peak VERTICAL
3 5725 43.64 35.59 43.37 8.04 43.90 122.2 -78.30 Average VERTICAL
4 5725 53.72 35.59 43.37 8.04 53.98 122.2 -68.22 Peak VERTICAL
5 5785.15 82.43 35.61 43.33 8.07 82.78 125.2 -42.42 Average VERTICAL
6 5785.15 93.85 35.61 43.33 8.07 94.20 125.2 -31.00 Peak VERTICAL
7 5850 42.69 35.64 43.29 8.12 43.16 122.2 -79.04 Average VERTICAL
8 5850 52.92 35.64 43.29 8.12 53.39 122.2 -68.81 Peak VERTICAL
9 5860 43.39 35.64 43.28 8.12 43.87 109.4 -65.53 | Average VERTICAL
10 5860 52.9 35.64 43.28 8.12 53.38 109.4 -16.36 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

Test Site

Test Date
EUT

Power Supply

Condition

Memo

120

TR-4-E-009 Radiated Emission Test Result

. DDT 3m Chamber 1#

1 2018-10-29

. Wall AP

: DC 48V

: Temp:24.5’C,Humi:55%,Press:100.1kPa

: 11AC40 5795MHz

Level (dBuV/m)

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By
Model Number

Test Mode

Antenna/Distance

. Talent

: WL8200-WH2

: Tx mode

: 2017 HF907/3m/HORIZONTAL

110

a0
)‘W\NV\\ FCC PART 15C PK
70
A o A A / \ 810
50 ety s g et o . S A -
30
105600 5630 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5910. 5830. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) | (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 42.69 35.59 43.37 8.03 42.94 109.4 -66.46 Average HORIZONTAL
2 5715 54.31 35.59 43.37 8.03 54.56 109.4 -54.84 Peak HORIZONTAL
3 5725 43.47 35.59 43.37 8.04 43.73 122.2 -78.47 Average HORIZONTAL
4 5725 54.1 35.59 43.37 8.04 54.36 122.2 -67.84 Peak HORIZONTAL
5 5788.65 81.37 35.62 43.33 8.08 81.74 125.2 -43.46 Average HORIZONTAL
6 5788.65 93.02 35.62 43.33 8.08 93.39 125.2 -31.81 Peak HORIZONTAL
7 5850 43.61 35.64 43.29 8.12 44.08 122.2 -78.12 Average HORIZONTAL
8 5850 53.31 35.64 43.29 8.12 53.78 122.2 -68.42 Peak HORIZONTAL
9 5860 43.82 35.64 43.28 8.12 44.30 109.4 -65.10 | Average HORIZONTAL
10 5860 53.64 35.64 43.28 8.12 54.12 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site
Test Date . 2018-10-29
EUT . Wall AP

Power Supply : DC 48V

. DDT 3m Chamber 1#

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

. Talent

: Tx mode

: WL8200-WH2

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/HORIZONTAL
Memo : 11AC80 5210MHz

Data: 103

120 Level ({dBuV/m)

110

a0

70
1 3,

FCC PART 15C PK

in

SUMWW el T P e A T bk T A e G
4 4 i
30
105700 5130. 5150, 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
5112.60 55.21 35.11 43.73 7.65 54.24 74.00 -19.76 Peak HORIZONTAL
2 5112.60 42.62 35.11 43.73 7.65 41.65 74.00 -32.35 Peak HORIZONTAL
3 5150.00 54.17 35.15 43.71 7.67 53.28 74.00 -20.72 Peak HORIZONTAL
4 5350.00 42.76 35.35 43.59 7.80 42.32 54.00 -11.68 | Average HORIZONTAL
5 5350.00 54.50 35.35 43.59 7.80 54.06 74.00 -19.94 Peak HORIZONTAL
6 5382.60 41.67 35.38 43.57 7.82 41.30 54.00 -12.70 | Average HORIZONTAL
7 5382.60 54.97 35.38 43.57 7.82 54.60 74.00 -19.40 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.

Page 162 of 170




Test Site

Test Date

EUT

Power Supply

Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

1 2018-10-29

. Wall AP

: DC 48V

. DDT 3m Chamber 1#

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By

Model Number

Test Mode

. Talent

: Tx mode

: WL8200-WH2

Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo : 11AC80 5210MHz
Data: 104
120 Level ({dBuV/m)
110
a0
FCC PART 15C PK
70
2 i} iy 1 el " . 6 v
S e e Y ki iaal i (o g R LU T S | B P Mgt LR T T T e UL i i LEE el
50
30
105100 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
ltem Freq. Read | Antenna [ PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
5111.88 43.42 35.11 43.73 7.65 42.45 54.00 -11.55 | Average VERTICAL
2 5111.88 55.98 35.11 43.73 7.65 55.01 74.00 -18.99 Peak VERTICAL
3 5150.00 53.60 35.15 43.71 7.67 52.71 74.00 -21.29 Peak VERTICAL
4 5350.00 53.05 35.35 43.59 7.80 52.61 74.00 -21.39 Peak VERTICAL
5 5421.48 42.01 35.42 43.55 7.85 41.73 54.00 -12.27 | Average VERTICAL
6 5421.48 55.69 35.42 43.55 7.85 55.41 74.00 -18.59 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Dongguan Dongdian Testing Service Co., Ltd

Report No.: DDT-R18101003-1E5

TR-4-E-009 Radiated Emission Test Result

Test Site

Test Date

EUT

1 2018-10-29

. Wall AP

Power Supply

: DC 48V

. DDT 3m Chamber 1#

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC
ABOVE1G.EM6

Tested By
Model Number

Test Mode

. Talent

: Tx mode

: WL8200-WH2

Condition : Temp:24.5’C,Humi:55%,Press:100.1kPa  Antenna/Distance : 2017 HF907/3m/VERTICAL
Memo . 11AC80 5725Hz

Data: 105

120 Level (dBuV/m)

110

a0

T0

30

10

W

FCC PART 15C PK

\ M Y

om0

Lad

T 1N sy, Ay
Uit

La i

e

A
el L

i
Lok L

5600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930. 5950
Frequency (MHz)
ltem Freq. Read | Antenna | PRM | Cable | Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBuv/m) | (dBuv/im) (dB)
5715 44.87 35.59 43.37 8.03 45.12 109.4 -64.28 | Average VERTICAL
2 5715 53.77 35.59 43.37 8.03 54.02 109.4 -55.38 Peak VERTICAL
3 5725 46.23 35.59 43.37 8.04 46.49 122.2 -75.71 | Average VERTICAL
4 5725 57.78 35.59 43.37 8.04 58.04 122.2 -64.16 Peak VERTICAL
5 5745.6 79.67 35.6 43.35 8.05 79.97 125.2 -45.23 | Average VERTICAL
6 5745.6 90.61 35.6 43.35 8.05 90.91 125.2 -34.29 Peak VERTICAL
7 5850 43.14 35.64 43.29 8.12 43.61 122.2 -78.59 | Average VERTICAL
8 5850 52.85 35.64 43.29 8.12 53.32 122.2 -68.88 Peak VERTICAL
9 5860 43.69 35.64 43.28 8.12 44.17 109.4 -65.23 | Average VERTICAL
10 5860 53.12 35.64 43.28 8.12 53.60 109.4 -16.36 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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TR-4-E-009 Radiated Emission Test Result

D:\2018 RE1# Report Data\Q18101003-1E WALL AP\FCC

ABOVE1G.EM6

Tested By
Model Number

Test Mode

. Talent

: WL8200-WH2

: Tx mode

Test Site : DDT 3m Chamber 1#

Test Date 1 2018-10-29

EUT : Wall AP

Power Supply : DC 48V

Condition : Temp:24.5’C,Humi:55%,Press:100.1kPa
Memo : 11AC80 5725Hz

120

110

90

Level (dBuV/m)

Antenna/Distance

: 2017 HF907/3m/HORIZONTAL

FCC PART 15C PK

70 \
sl T o SEIDUWEE o0 (VA ES —_— S—
30
105500 5630, 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5800. 5910. 5930. 5850
Frequency {(MHz)
Item Freq. Read | Antenna | PRM Cable Result Limit Over | Detector | Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHZ) (dBuv) (dB/m) dB dB (dBuv/m) | (dBuv/m) (dB)
1 5715 54.26 35.59 43.37 8.03 54.51 109.4 -54.89 Peak HORIZONTAL
2 5715 43.24 35.59 43.37 8.03 43.49 109.4 -65.91 Peak HORIZONTAL
3 5725 44.69 35.59 43.37 8.04 44.95 122.2 -77.25 Average HORIZONTAL
4 5725 54.54 35.59 43.37 8.04 54.80 122.2 -67.40 Peak HORIZONTAL
5 5742.45 76.97 35.6 43.35 8.05 77.27 125.2 -47.93 Average HORIZONTAL
6 5742.45 88.57 35.6 43.35 8.05 88.87 125.2 -36.33 Peak HORIZONTAL
7 5850 42.02 35.64 43.29 8.12 42.49 122.2 -79.71 Average HORIZONTAL
8 5850 53.03 35.64 43.29 8.12 53.50 122.2 -68.70 Peak HORIZONTAL
9 5860 43.33 35.64 43.28 8.12 43.81 109.4 -65.59 | Average HORIZONTAL
10 5860 52.82 35.64 43.28 8.12 53.30 109.4 -16.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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10. Power Line Conducted Emission

10.1.Block diagram of test setup

EUT —| Peripheral
PC System
80cm
>80cm
> 80cm
500) Impedance
Receiver LISN1 LISNZ2 @‘

10.2. Power Line Conducted Emission Limits(Class B)

Freguenc Quasi-Peak Level Average Level
e dB(nv) dB(uV)
150kHz ~  500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~  30MHz 60 50

Note 1: * Decreasing linearly with logarithm of frequency.

Note 2: The lower limit shall apply at the transition frequencies.

10.3.Test Procedure

The EUT and Support equipment, if needed, were put placed on a non-metallic table, 80cm
above the ground plane.

Configuration EUT to simulate typical usage as described in clause 2.3 and test equipment as
described in clause 10.2 of this report.

All' I/O cables were positioned to simulate typical actual usage as per ANSI C63.4.
All support equipment power received from a second LISN.

Emissions were measured on each current carrying line of the EUT using an EMI Test Receiver
connected to the LISN powering the EUT.

The Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.
During the above scans, the emissions were maximized by cable manipulation.

The test mode(s) described in clause 2.3 were scanned during the preliminary test.
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After the preliminary scan, we found the test mode producing the highest emission level.

The EUT configuration and worse cable configuration of the above highest emission levels were
recorded for reference of the final test.

EUT and support equipment were set up on the test bench as per the configuration with highest
emission level in the preliminary test.

A scan was taken on both power lines, Neutral and Line, recording at least the six highest
emissions.

Emission frequency and amplitude were recorded into a computer in which correction factors
were used to calculate the emission level and compare reading to the applicable limit.

The test data of the worst-case condition(s) was recorded.

The bandwidth of test receiver is set at 9 kHz.
10.4. Test Result
PASS. (See below detailed test result)

Notel: All emissions not reported below are too low against the prescribed limits.

Note2: “-----" means Peak detection; “-----” means Average detection.

Note3: Pre-test AC conducted emission at both voltage AC 120V/60Hz and AC 240V/60Hz,
recorded worse case (AC 120V/60Hz).
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TR-4-E-010 Conducted Emission Test Result

Test Site : DDT 1# Shield Room D:\2018 CE report data\Q18101003-1E\CE.EM6
Test Date 1 2018-12-24 Tested By : Open
EUT : Wall AP Model Number : WL8200-WH2
Power Supply : DC 48V from AC Adapter Test Mode : Tx mode
Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa LISN : 2018 ENV216/NEUTRAL
Memo
100 Level (dBuV)
a0
80
70
ﬁﬂ\ | FCC PART15 C QP
50\ | FCC PART15 C AV
40 Y, e
30
20
10
o
N L 1 2 5 10 20 30
Frequency (MHz)
Item Freq. Read LISN | Cable | Pulse | Result Limit Over Detector Phase
Level Factor | Loss | Limiter | Level Line Limit
Factor
(Mark) (MHZ) (dBuv) (dB) (dB) (dB) (dBuv) | (dBpv) (dB)
0.39 15.84 9.64 0.02 9.86 35.36 58.08 -22.72 QP NEUTRAL
2 0.39 9.03 9.64 0.02 9.86 28.55 48.08 -19.53 Average NEUTRAL
3 14.14 22.20 10.25 0.06 9.93 42.44 60.00 -17.56 QP NEUTRAL
4 14.14 12.87 10.25 0.06 9.93 33.11 50.00 -16.89 Average NEUTRAL
5 15.89 23.24 10.25 0.05 9.93 43.47 60.00 -16.53 QP NEUTRAL
6 15.89 19.54 10.25 0.05 9.93 39.77 50.00 -10.23 Average NEUTRAL
7 19.02 22.68 10.03 0.07 9.95 42.73 60.00 -17.27 QP NEUTRAL
8 19.02 18.06 10.03 0.07 9.95 38.11 50.00 -11.89 Average NEUTRAL
9 21.60 25.25 10.02 0.08 9.96 45.31 60.00 -14.69 QP NEUTRAL
10 21.60 20.30 10.02 0.08 9.96 40.36 50.00 -9.64 Average NEUTRAL
11 23.02 20.96 10.06 0.09 9.97 41.08 60.00 -18.92 QP NEUTRAL
12 23.02 15.84 10.06 0.09 9.97 35.96 50.00 -14.04 | Average NEUTRAL

Note: 1. Result Level = Read Level +LISN Factor + Pulse Limiter Factor + Cable loss.
2. If QP Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 200 Hz (9 kHz—150 kHz), 9 kHz (150 kHz—30 MHz).

4. Step size: 80Hz (0.009MHz-0.15MHz), 4 kHz (0.15MHz-30MHz), Scan time: auto.
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TR-4-E-010 Conducted Emission Test Result

Test Site : DDT 1# Shield Room D:\2018 CE report data\Q18101003-1E\CE.EM6
Test Date 1 2018-12-24 Tested By : Open
EUT : Wall AP Model Number : WL8200-WH2
Power Supply : DC 48V from AC Adapter Test Mode : Tx mode
Condition : Temp:24.5°C,Humi:55%,Press:100.1kPa LISN 1 2018 ENV216/LINE
Memo
100 Level (dBuV)
a0
80
70
ﬁﬂ\ | FCC PART15 C QP
50\ | FCC PART15 L;AV
N Ii,"! ||
40 ! !
30
20
10
o
N L 1 2 5 10 20 30
Frequency (MHz)
Item Freq. Read LISN | Cable | Pulse | Result Limit Over Detector Phase
Level Factor | Loss | Limiter | Level Line Limit
Factor
(Mark) (MHZ) (dBuv) (dB) (dB) (dB) (dBuv) | (dBpv) (dB)
0.39 16.92 9.64 0.02 9.86 36.44 58.03 -21.59 QP LINE
2 0.39 9.33 9.64 0.02 9.86 28.85 48.03 -19.18 Average LINE
3 15.89 22.79 10.16 0.05 9.93 42.93 60.00 -17.07 QP LINE
4 15.89 17.45 10.16 0.05 9.93 37.59 50.00 -12.41 Average LINE
5 18.33 25.31 10.02 0.06 9.94 45.33 60.00 -14.67 QP LINE
6 18.33 16.95 10.02 0.06 9.94 36.97 50.00 -13.03 Average LINE
7 21.60 26.36 9.95 0.08 9.96 46.35 60.00 -13.65 QP LINE
8 21.60 21.28 9.95 0.08 9.96 41.27 50.00 -8.73 Average LINE
9 23.02 23.71 9.96 0.09 9.97 43.73 60.00 -16.27 QP LINE
10 23.02 19.86 9.96 0.09 9.97 39.88 50.00 -10.12 Average LINE
11 25.59 23.67 9.98 0.14 9.99 43.78 60.00 -16.22 QP LINE
12 25.59 17.84 9.98 0.14 9.99 37.95 50.00 -12.05 Average LINE

Note: 1. Result Level = Read Level +LISN Factor + Pulse Limiter Factor + Cable loss.
2. If QP Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 200 Hz (9 kHz—150 kHz), 9 kHz (150 kHz—30 MHz).

4. Step size: 80Hz (0.009MHz-0.15MHz), 4 kHz (0.15MHz-30MHz), Scan time: auto.
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11.Antenna Requirements

11.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device. And according to FCC 47 CFR Section 15.407 (a), if transmitting antennas
of directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6dBi.

11.2. Result

The antennas used for this product are integrated antenna and other than that furnished by the
responsible party shall be used with the device, the maximum peak gain of the transmit antenna
is 3 dBi.

END OF REPORT
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